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Applicant.......ccooiinns SHENZHEN JUNLAN ELECTRONIC LTD

Address No0.277 PingKui Road, Shijing Community, Pingshan Street,
.................... Pingshan New District, Shenzhen, China

Manufacturer .................... SHENZHEN JUNLAN ELECTRONIC LTD

ADAresS.....oovovevevereerene. No.277 PingKui Road, Shijing Community, Pingshan Street,

Pingshan New District, Shenzhen, China

Product description

Product Name............ccccc....... 37"Bluetooth Soundbar with Wireless Subwoofer
Trade Mark............oeeeveenns SYLVANIA, PROSCAN

PSB378W, SBB-55391, SB-75WUJ1, PSB378X, SBXXXXXXX (X
ModelName...........ooooii . means unit color and Buyer different, it can A to Z or N/A > the

number of "X" can vary according to actual demand )

FCC Rules and Regulations Part 15 Subpart C Section 15.247,

Test Methods ...,
ANSI C63.10: 2013

This device described above has been tested by Shenzhen United Testing Technology Co.,
Ltd., and the test results show that the equipment under test (EUT) is in compliance with the
FCC requirements. And it is applicable only to the tested sample identified in the report.
This report shall not be reproduced except in full, without the written approval of UNI, this
document may be altered or revised by Shenzhen United Testing Technology Co., Ltd.,
personnel only, and shall be noted in the revision of the document.
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' NERAL INFORMATION

1.1 Product Description for Equipment under Test

Product Name:

37"Bluetooth Soundbar with Wireless Subwoofer

Trade Mark:

SYLVANIA, PROSCAN

Main Model:

PSB378W

Additional Model:

SBB-55391, SB-75WUJ1, PSB378X, SBXXXXXXX (X

means unit color and Buyer different, it can A to Z or N/A, the
number of "X" can vary according to actual demand )

Model Difference:

All models are identical in interior structure, electrical circuits
and components, only different in model name, Therefore,
only model PSB378W is for tests.

FCC ID: OKUSB75WUJ1
Operation Frequency: 2402MHz~2480MHz
Number of Channels: 79CH

Modulation Type:

GFESK, /4 DQPSK, 8DPSK

Antenna Type:

PCB Antenna

Adapter:

Antenna Gain: 0dBi

Hardware Version: V1.0

Software Version: V1.0
Adapter 1:

Model: GKYZD0150160US
Input: AC100-240V 50/60Hz 0.8A Max
Output: DC 16V/1.5A

Adapter 2:
Model: JY024160150AA-UL
Input: 100-240V 50/60Hz 1.0A Max
Output: DC 16V/1.5A

Bluetooth Version: 5.0 BR+EDR
AT RTEHE A BRAE
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Bluetooth Channel List

Channel Frequency Channel Frequency Channel Frequency Channel (5ohency

MHz MHz MHz MHz
1 2402 21 2422 41 2442 61 2462
2 2403 22 2423 42 2443 62 2463
3 2404 23 2424 43 2444 63 2464
4 2405 24 2425 44 2445 64 2465
5 2406 25 2426 45 2446 65 2466
6 2407 26 2427 46 2447 66 2467
7 2408 27 2428 47 2448 67 2468
8 2409 28 2429 48 2449 68 2469
9 2410 29 2430 49 2450 69 2470
10 2411 30 2431 50 2451 70 2471
11 2412 31 2432 51 2452 71 2472
12 2413 32 2433 52 2453 72 2473
13 2414 33 2434 53 2454 73 2474
14 2415 34 2435 54 2455 74 2475
15 2416 35 2436 55 2456 75 2476
16 2417 36 2437 56 2457 76 2477
17 2418 37 2438 57 2458 77 2478
18 2419 38 2439 58 2459 78 2479
19 2420 39 2440 59 2460 79 2480
20 2421 40 2441 60 2461

Note: According to section 15.31(m), regards to the operating frequency range over 10MHz,
the Lowest, middle, and the Highest frequency of channel were selected to perform the
test. The selected frequency and test software see below:

Frequency
Channel
(MHz)
1 2402
40 2441
79 2480
AT RTEHE A BRAE
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129 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: OKUSB75WUJ1 filing to comply
with Section 15.247 of the FCC Part 15, Subpart C Rule.

1.3 Test Methodology

Both AC mains line-conducted and radiated emission measurements were performed
according to the procedures in ANSI C63.10 (2013). Radiated emission measurement
was performed in semi-anechoic chamber and conducted emission measurement
was performed in shield room. For radiated emission measurement, preliminary scans
were performed in the semi-anechoic chamber only to determine the worst case
modes. All radiated tests were performed at an antenna to EUT distance of 3 meters.

1.4 Equipment Modifications

Not available for this EUT intended for grant.

1.5 Support Device

Description Manufacturer [Model S/N

Mobile phone | Xiaomi M1906G7E 25838/09WA04445

DVD Player GIEC BDP-G4350 BD43504KXM20121400050
USB Flash Disk | Kingston USB 3.2 Gen DTKN |N/A
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1.6 Test Facility and Location

Test Firm Shenzhen United Testing Technology Co., Ltd.

Address . 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd,

Tiegang Community, Xixiang Str, Bao'an District, Shenzhen,

China

The testing quality ability of our laboratory meet with "Quality Law of People's Republic
of China" Clause 19.The testing quality system of our laboratory meets with ISO/IEC-
17025 requirements. This approval result is accepted by MRA of APLAC.

Our test facility is recognized, certified, or accredited by the following organizations:

A2LA Certificate Number: 4747.01
The EMC Laboratory has been accredited by A2LA, and in compliance with ISO/IEC
17025:2017 General Requirements for testing Laboratories.

The Designation Number is CN1227
FCC Registration Number: 674885

The EMC Laboratory has been registered and fully described in a report filed with the
(FCC) Federal Communications commission.

IC Registration Number: 21947

The EMC Laboratory has been registered and fully described in a report filed with the (IC)
Industry Canada.
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159 Summary of Test Results

FCC Rules Description Of Test Uncertainty Result

AC Power Line Conducted _

§15.207 (a) o +1.06dB Compliant
Emission

15.247(d),815.209, _ . ,

8 (@5 Radiated Emission +3.70dB Compliant
§15.205

§15.247(a)(1) Channel Separation +1.42 x10™% Compliant
§15.247(a)(1) 20dB Bandwidth +1.42 x10™% | Compliant

815.247(a)(1)(iii) Hopping Channel Number +1.42 x10™% Compliant

Time of Occupancy

815.247(a)(1)(iii) (Dwell Time) 5% Compliant

815.247(b) Max Peak Output Power +1.06dB Compliant

§15.247(d) Band Edge +1.70dB Compliant

§15.203 Antenna Requirement N/A Compliant

§15.247(d) Conducted Spurious +1.70dB Compliant
Emission
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2.1 EUT Configuration
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The EUT configuration for testing is installed on RF field strength measurement to
meet the Commissions requirement and operating in a manner which intends to
maximize its emission characteristics in a continuous normal application.

2.2 Special Accessories

Not available for this EUT intended for grant.

2.3 Description of test modes

The EUT has been tested under operating condition. Test program used to control
the EUT for staying in continuous transmitting and normal mode is programmed. The
Lowest, middle and highest channel were chosen for testing, and all packets DH1,
DH3, DH5, 2-DH1, 2-DH3, 2-DH5, 3-DH1, 3-DH3, 3-DH5 mode in all modulation

type GFSK, /4-DQPSK and 8DPSK were tested.

The EUT was operated in the engineering mode to fix the Tx frequency that was for

the purpose of the measurements.

Test Item

Software

Description

Conducted RF Testing
and Radiated testing

BT _Tool

Set the EUT to different
modulation and channel

Output power setting table:

Test Mode Set Tx Output Power Data rate
GFSK 7dBm DH1

/4-DQPSK 7dBm 2-DH1
8DPSK 7dBm 3-DH1

RF Control

RF Mode

Hopping

TX Power

Scenario

TX TEST v

OFF v TX Frequency 2402

3 ~ RX Frequency 2402

PRBS Pattern

Packet Type |DHS

LOG: FCC test mode
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ml Page 12 of 95 Report No.: UNIA21052422ER-01
: EQUENCY HOPPING SYSTEM REQUIREMENTS

3.1 Standard and Limit

According to FCC Part 15.247(a)(1), The system shall hop to channel frequencies
that are selected at the system hopping rate from a pseudo randomly ordered list of
hopping frequencies. Each frequency must be used equally on the average by
each transmitter. The system receivers shall have input bandwidths that match the
hopping channel bandwidths of their corresponding transmitters and shall shift
frequencies in synchronization with the transmitted signals.

(9) Frequency hopping spread spectrum systems are not required to employ all
available hopping channels during each transmission. However, the system,
consisting of both the transmitter and the receiver, must be designed to comply with
all of the regulations in this section should the transmitter be presented with a
continuous data (or information) stream. In addition, a system employing short
transmission bursts must comply with the definition of a frequency hopping system
and must distribute its transmissions over the minimum number of hopping
channels specified in this section.

(h) The incorporation of intelligence within a frequency hopping spread spectrum
system that permits the system to recognize other users within the spectrum band
so that it individually and independently chooses and adapts its hop sets to avoid
hopping on occupied channels is permitted. The coordination of frequency hopping
systems in any other manner for the express purpose of avoiding the simultaneous
occupancy of individual hopping frequencies by multiple transmitters is not

permitted.
3.2 EUT Pseudorandom Frequency Hopping Sequence

Pseudorandom Frequency Hopping Sequence Table as below:

Channel: 08, 24, 40, 56, 34,51, 72,09, 01, 64, 22, 33, 41, 32, 47, 65, 73, 53, 69, 06,
17,04, 20, 36, 52, 38, 66, 70, 78, 68, 76, 21, 29, 10, 26, 49, 00, 58, 44, 59, 75, 13,
03, 14,11, 35, 43, 37,50, 61, 77,55, 71, 02, 23,07, 27, 39, 54, 46, 48, 15, 63, 62,
67, 25,31,12, 28,19, 60, 42,57, 74, 16, 05, 18, 30, 45, etc.

The system receiving have input bandwidths that match the hopping channel
bandwidths of their corresponding transmitters and shift frequencies in
synchronization with the transmitted signals.
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Page 13 of 95 Report No.: UNIA21052422ER-01
39y Frequency Hopping System

This transmitter device is frequency hopping device, and complies with FCC part
15.247 rule.

This device uses Bluetooth radio which operates in 2400-2483.5 MHz band.
Bluetooth uses a radio technology called frequency-hopping spread spectrum,
which chops up the data being sent and transmits chunks of it on up to 79 bands (1
MHz each; centred from 2402 to 2480 MHz) in the range 2,400-2,483.5MHz. The
transmitter switches hop frequencies 1,600 times per second to assure a high
degree of data security. All Bluetooth devices participating in a given piconet are
synchronized to the frequency-hopping channel for the piconet. The frequency
hopping sequence is determined by the master's device address and the phase of
the hopping sequence (the frequency to hop at a specific time) is determined by the
master's internal clock. Therefore, all slaves in a piconet must know the master's
device address and must synchronize their clocks with the master's clock.

Adaptive Frequency Hopping (AFH) was introduced in the Bluetooth specification
to provide an effective way for a Bluetooth radio to counteract normal interference.
AFH identifies "bad" channels, where either other wireless devices are interfering
with the Bluetooth signal or the Bluetooth signal is interfering with another device.
The AFH-enabled Bluetooth device will then communicate with other devices within
its piconet to share details of any identified bad channels. The devices will then
switch to alternative available "good" channels, away from the areas of interference,
thus having no impact on the bandwidth used.

This device was tested with a bluetooth system receiver to check that the device
maintained hopping synchronization, and the device complied with these
requirements FCC Part 15.247 rule.
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m Page 14 of 95 Report No.: UNIA21052422ER-01
' POWER LINE CONDUCTED EMISSIONS

4.1 Test SET-UP (Block Diagram of Configuration)

40cm
l Test Receiver
< 80cm > EUT
-~
//, L
v | |
80cm T A
Power \(’/ 40cm 80cm
Source I IS N
A 4
i 1

— Ground Reference Plane —

4.2 Test Condition

Test Requirement: FCC Part 15.207

Frequency Range: 150kHz ~ 30MHz

Detector: QP, AVG

Operation Mode: BT Communication

4.3 Measurement Results

PASS

Please refer to the following pages of the worst case

We have be tested for all avaiable U.S. Voltage and frequencies (For 120V, 50/60Hz
and 240V, 50/60Hz) for which the device is capable of operation, and the worst case
of 120V/ 60Hz is shown in the report.
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E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Phase: Line
Model No.: PSB378W Temperature: 25 C
Test Mode: On with Bluetooth Humidity: 50 %
Test Voltage: AC 120V/60Hz Test By: PEI
Test Results: PASS

Adapter: GKYzZD0150160US

"voltage (S8KE-30M)FIN"
150K-20M Voltage

SCAN TABLE:
Short Description:

Level [dByV]
Bl ———rm e e e e e e —
7 Loda1d l J
- I -
60 I ] :
50 bl ek et S i :
e Y i o o R e P e i
R N7\ S 8 S, LT, I '8 L TN T
I | A I ‘A 1 | 1
K [ (S T TR i H..]; [‘.I‘i'ﬂ I"“’)Il("— L}J
B R S R S e S *.--F“—-F"] et 'H‘l
0 I I 1 P N N R 1 L 1
150k 300k 200k GO0k BOOx 1M Z‘H E-M 1M 5M EM &M 1|:IM oM 30M
Frequency [Hz]
x x xMEE @Q-0423-VIE_fin

MEASUREMENT RESULT: "(Q-0423-v35 fin"®

2021-4-23 16:50
Fregquency Levael Transd Limit Margin Detector Line PE
MHZ dBuv de dBnv de
0.150000 41.00 8.1 &5 25.0 QP L1 GHND
0.1%0000 3720 8.1 54 2.8 QP L1 GND
0.4%90000 33.80 8.6 56 22.4 QP L1 GHND
16.7591865 30.90 10.1 &0 289.1 QP L1 GHND
22.028828 26.10 10.5 & 13.5 QP Ll GND
23.859737 32.20 10.6 & 27.8 QP Ll GND
MEASUREMENT RESULT: 'Q—ﬂi?S—VﬂE_finE'
2021-4-23 16:50
Frequency Level Transd Limit Margin Detector Line  PE
MHZ dBuwv de dBuWv de
0.450000 27.10 8.6 46 1.1 AV Ll GHD
0.800000 15.40 8.6 46 io.e AV Ll GHD
1.525000 19.60 8.8 45 26.4 AV L1 GHND
2.123419 21.20 8.8 45 24.8 AV Ll GHD
2.752498 21.10 8.9 445 24.9 AV Ll GHND
23 .855737 20.70 10.6 50 29.3 AV L1 GHND
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l Page 16 of 95 Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Phase: Neutral
Model No.: PSB378W Temperature: 25 C
Test Mode: On with Bluetooth Humidity: 50 %
Test Voltage: AC 120V/60Hz Test By: PEI
Test Results: PASS

Adapter: GKYZD0150160US

SCAN TABLE: "Voltaage (SK-30M)FIN"
short Description: 150K-30M Voltage

Level [dByV]
50
70
&0
50
40

MpF-———r——F——r-a; 1'——r et s
1 e, Y T i I
et —— - - -
2= Ui :-+"..,?T T'-' :-I.'p-,-: |r 1 |
Mp———t————— [EL T SRR S ) S Jf————
1 1 1 1 | [ | 1
| 1 1 1 1 L1 1 1 1 1 ]
150k 300k 200k Ei:l]k B0k 1h'| | 4M EM EM E-M 108 20M 30M

Frequenw[Hz]

X X xMEZ {Q-0423-VI4_fin

MEASUREMENT RESULT: "Q-0423-v34 fin"

2021-4-23 1lé6:46

\ T SO

12N

Fregquency Level Transd Limit Margin Detector Lime PE
MHzZ dBpv de dBu¥v de
0.170000 3g.30 8.1 65 268.7T QF H GHD
0.220000 34.70 8.2 63 28.1 QF 1] GND
0.495000 32.60 8.6 56 23.5 QP H GHD
17.062151 30.10 10.1 &0 289.9 0OF H GHD
17.68B6308 30.80 10.1 &0 289.2 QP H GHD
18.260257 30.30 10.2 &0 28.7 QP M GHD

MEASUREMENT RESULT: "Q-0423-V34 fina2"

2021-4-23 16:46

Fraquency Level Transd Limit Margin Detector Line PE
MHzZ dBuWv de dBpuWV de
0.420000 24 .00 8.5 47 23.4 AV H GHD
0.470000 21.40 8.6 47 25.1 AWV H GHD
0.720000 15.90 8.6 45 26.1 AV H GHD
0.900000 22.30 a.7 45 23.7 AV H GHD
1.435000 19.90 8.8 45 6.1 AV H GHD
1.575000 15.20 2.8 45 26.8 AV H GHD
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Page 17 of 95 Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Phase: Line
Model No.: PSB378W Temperature: 25 C
Test Mode: On with Bluetooth Humidity: 50 %
Test Voltage: AC 120V/60Hz Test By: PEI
Test Results: PASS
Adapter: JY024160150AA-UL
SCAN TABLE: "Voltaage (9K-30M)FIN"
Short Descripticon: 150K-30M Voltage
Lewel [dBuv]
Bl P~ == r == ——m e m o o e e —rm—— e — - —— o
[ | | | | | | 11 | |
70 I d - N IR [ RN NP DR U I O | P -
L] I N I
&0 - +_:_Jl _________ Jl _____ Jl-___J__ | T 1 10 [ [
s0f [ e BN EE -
40 I_I \______ o I___ I___I__I_ I_ I_I_I __________ I ___ |
CF=T1T=7T711 a T A | T=A71°T1T71 | A
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
A A T e ey HPTTV ORI I SO o T T g
| 1 P il o a § i
20 —.\_—\.'I—I-—\.f“—r-_—,\_r;r‘-l———ﬂ"f—}ﬂ “F—t—+ - +=0 —=—
Jd L ! b T i | e
10 ____i_L'___L___'L,n’_..__n__'iul-&‘._ , -4
u : : : : : : : : 1 1 1 1 1 1 1 1 1 1 1 :
150k 300k 400k 300k BDOk 1M M M 4 5M 6M M 10M 20M 20M
Frequency [Hz]
x x xMES Q-0513-V02_fin
MEASUREMENT RESULT: "Q-0513-V02 fin"
2021-5-14 14:45
Freguency Levael Transd Limit Margin Detector Line TE
MHzZ dBuV de dBuvV de
0.170000 SL2.80 B.1 &5 12.2 QP L1 GND
0.185000 51.90 B.1 54 12.4 QP L1 GHND
0.210000 48 .90 B.2 [ ] 14.3 QP L1 GHND
0.225000 45,50 B.2 [ ] 16.7 QP L1 GHND
0.250000 46 .30 B.3 62 15.5 QP L1 GHND
0.455000 3g.20 B.& 57 l8.6 QP L1l GHND
MEASUREMENT RESULT: "Q-0513-V02 fina"
2021-5-14 14:45
Fregquency Leval Transd Limit Margin Detector Line PE
MHEZ dBuv de dBuvV de
0.225000 20.00 B.2 53 iz2.6 AV L1 GHND
0.350000 30.30 B.4 49 1la.7 AV L1 GHND
0.365000 29.30 B.S 49 13.3 AV L1 GHND
0.530000 18.50 B.& 46 27.5 AV L1l GHND
0.970000 17.30 B.7 46 28.7 AV L1l GHND
22.653087 17.00 10.5 50 3.0 AV L1 GHND
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E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Phase: Neutral
Model No.: PSB378W Temperature: 25 C
Test Mode: On with Bluetooth Humidity: 50 %
Test Voltage: AC 120V/60Hz Test By: PEI
Test Results: PASS

Adapter: JY024160150AA-UL

SCAN TABLE: "Voltage (9K-30M)FIN"

Sheort Descripticn: 150K-30M voltage
Lewel [dBu\v]
o e e e e e e el
i R TR S N
e A R S S R O I .
&0 I I T T T T T J| _____ J|-___J|__ | ] ] ]
e B i S R e
40 1 I ! __'____r_ _________ \ I___I___I__I_I_I_
b N
0
i & + . j—— - B e P e
| | | |
10 | | | | | | R | | _-:__ :__I | '-‘+-"""‘
u 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
150k 300k 400k G000k BDOk 1M M M 4 5M &M &M
Frequency [Hz]
X X xMES Q-0512-v02_f£in
MEASUREMENT RESULT: "Q-0513-V03 fin"
2021-5-14 14:48
Frequency Leval Transd Limit Margin Detector Line PE
MH=z dBuWV de dBpV ds
0.150000 54.10 B.1 (13 11.5% QP M GMD
0.185000 E1.00 B.1 &5 l14.2 QF i) GHD
0.220000 46.40 B.2 63 la.4 QP i GMD
0.315000 40.40 B.4 &0 1.4 QP M GMD
0.340000 40.30 B.4 = la.5 QF i) GHD
0.445000 34.50 B.6 57 22.5 QP I GMD
MEASUREMENT RESULT: “Q—GEIE—VG.?_finE"
2021-5-14 14:48
Frequency Levael Transd Limit Margin Detector Line PE
MHZz dBuWV dB dBuvV de
0.355000 31.30 B.4 439 17.5 AV i) GHD
0.3685000 29.40 B.S 439 15.2 AV i) GHD
0.625000 18.10 B.6 46 27.9 AV M GMD
1.555000 15.10 B.B 45 ig.s AV i) GHD
27.9930726 14.30 11.0 =u] is.7 AV i GMD
23 .481694 21.80 11.1 =] 28.2 AV i GMD
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Page 19 of 95 Report No.: UNIA21052422ER-01

. DIATED EMISSION
5.1 Test SET-UP (Block Diagram of Configuration)

5.1.1 Radiated Emission Test Set-Up, Frequency below 30MHz

Turntable . 3m
EUT
Test
0.8m .
Receiver
Ground Plane Coaxial Cable
T Antenna
" Tower
1.0~4.0m
< >
| Im "I Receiver
Antenna
EUT & l
Peripherals
| |
0.8m
I ._I
Ground Plane ”
(e
O — £
[ ) i

N
[ ] :
< RF Test Receiver

5.1.2 Radiated Emission Test Set-Up, Frequency above 1GHz

Turntable

\ [eu A Dj .'
1 Spectrum
\ F [ ]
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Page 20 of 95 Report No.: UNIA21052422ER-01
529 Measurement Procedure

a. Blow 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the
ground at a 3 meter semi- anechoic chamber room.

b. For the radiated emission test above 1GHz:

The EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3
meter full anechoic chamber room. The table was rotated 360 degrees to determine
the position of the highest radiation. Place the measurement antenna away from each
area of the EUT determined to be a source of emissions at the specified
measurement distance, while keeping the measurement antenna aimed at the source
of emissions at each frequency of significant emissions, with polarization oriented for
maximum response. The measurement antenna may have to be higher or lower than
the EUT, depending on the radiation pattern of the emission and staying aimed at the
emission source for receiving the maximum signal. The final measurement antenna
elevation shall be that which maximizes the emissions. The measurement antenna
elevation for maximum emissions shall be restricted to a range of heights of from 1 m
to 4 m above the ground or reference ground plane.

c. The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

d. The height of antenna is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was
turned from O degrees to 360 degrees to find the maximum reading. The test-receiver
system was set to peak detect function and specified bandwidth with maximum hold
mode.

f. A Quasi-peak measurement was then made for that frequency point for below 1GHz
test. PK and AV for above 1GHz emission test.

g. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis
which it is worse case.
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During the radiated emission test, the spectrum analyzer was set with the following

configurations:

Page 21 of 95

Report No.: UNIA21052422ER-01

Frequency Band Level Resolution Bandwidth Video Bandwidth
(MH2)
30 to 1000 QP 120 kHz 300 kHz
Peak 1 MHz 3 MHz
Above 1000 If D=98 then VBW 2=
Average 1 MHz 3*RBW,
If D<98 then VBW 21/T
5.3 Limit
Frequency range Distance Meters Field Strengths Limit (15.209)
MHz uVim
0.009 ~ 0.490 300 2400/F(kHz)
0.490 ~ 1.705 30 24000/F(kHz)
1.705 ~ 30 30 30
30 ~ 88 ] 100
88 ~ 216 3 150
216 ~ 960 3 200
Above 960 3 500

Remark : (1) Emission level (dB)uV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two
frequency bands.

(3) As shown in 15.35(b), for frequencies above 1000MHz, the
field strength limits are based on average detector, however,
the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more
than 20dB under any condition of modulation.

(4) The frequency range scanned is from the lowest radio
frequency signal generated in the device which is greater
than 9 kHz to the tenth harmonic of the highest fundamental
frequency or 40 GHz, whichever is lower.

5.4 Measurement Results

Please refer to following plots of the worst case: 8DPSK mode.
Note: Below 30MHz, the emissions are lower than 20dB below the allowable limit.

Therefore, 9kHz-30MHz data were not recorded.
R IR A GRS
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Nl Page 22 of 95 Report No.: UNIA21052422ER-01
E.UT: 37"Bluetooth Soundbar with Wireless Subwoofer |Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement

Fi= PEI Data #1557 Diabes 20210517 Time:

.o dBudim

(1]

FOC_PARTIS B 0%m QP
50
| |
40 B
o A 4
W Mﬂ' ek

a0 dﬁ"m«k _\J‘WUTMUWWEHM”

10

oo

000 £0.000 90_000 LE] 300,000 G0, D00 TOmi. 0

Site 966 Chamber

Polarization: Horizontal

Temperature: 28{C)

Limit: FCC_PART15_B Power:  AC120/0Hz Humidity: 54 %

EUT: Distance: 3m

M/N: PSB3T8W

Mode: TX 2402MHz

Mote: A7"Bluetooth Soundbar with Wireless Subwoofer

No. Fr?fnﬂw T?Eﬂk’%g {Z:I;:'jn?; (dﬁu’?‘m} mé'ﬂm} hladjg;n Detector| BT | SETSY |PIF | Remark

1 64.4330 6.83 13.37 2020 4000 |[1960| QP 20 | 236 | P

2 133.1510 18.34 14.37 327 4350 (1079 | QP 200 | 254 | P

3 162.1833 11.57 15.78 27358 4350 [(1615| QP 200 163 | P

4 2457353 17.99 13.45 31.44 46500 (1456 | QP 150 a7 P

5 8152527 1254 2316 35.70 4500 |[1030| QP 150 68 P

6 * | 8645706 1311 2360 36.71 45.00 | 929 | QP 175 | 265 | P
AR AT RAE]
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Nl Page 23 of 95 Report No.: UNIA21052422ER-01
E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No..: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
Fie PEI Data #1556 Dater 20210517 Time:
.0 dBuvim
1]
FOC_PART1S E 0%m OF
=11
|
40
M “
’ LM]"‘M ﬁl'l W \W\ -
20 | 1" .
AR
10
0o
F0_000 0,000 9_000 WAz} 300_000 [T TUD0.0
Site 966 Chamber Polarization: Vertical Temperature:  26{C})
Limit: FCC_PART15_B Power  AC120/M0Hz Humidity: 5%
EUT: Distance; 3m
M/N: PSB3T8W
Mode: TX 2402MHz
Mote: 37"Blustooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor Level Limit |Mangin Height | Azimuth
No. | “\MHz) | (dBuv) | (dBim) |(dBuVim)|(dBuvim)| (aB) | P9 | @m) | igeg) |F/F| Remark
1 30.0526 15.41 14.40 29.81 4000 (1019 QP 100 256 | P
2 63.3132 11.12 1358 2470 4000 (1530 QP 100 63 P
3 94 0978 16.39 1148 2787 4350 (1563 | QP 105 44 P
4 1046277 12.30 12.40 24.70 4350 |(18.80| QP 105 250 | P
5* | 1389952 2053 13492 34 45 4350 | 905 | QP 100 257 | P
i1 825.3200 12.86 2323 36.09 4600 | 9.91 QP 110 268 | P
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong

Kong) Limited AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
|
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Report No.: UNIA21052422ER-01

E.UT: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement

Fie PEI Data #1558 Date: 202110517 Time:

o0 dBuddm

1]

FOC_PARTAS B 03m QP
an
|
40
§
an m\l\‘ |$ peak
J.J Hﬂ"‘""'

20 %?‘kjﬁuﬁ_ﬁwwﬂ | e

0

o

F0.THID 60,000 90000 LE] 300.000 GU0. D00 TOm0. 0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)

Limit: FCC_PART15_B Power  AC120/80Hz Humidi: 4%

EUT: Distance: 3m

M/N: PSB378W

Mode: TX 2441MHz

Mote:  37'Bluetooth Soundbar with Wireless Subwoofer

No. Frmﬂw F::?BHGL::}Q {E:I;t?n?; [dlﬁifw?lm} [nléhnﬂ}lftm} IIEE;:H Detctor | NP | “eg) |PIF| Remark

1 133.0344 13.64 14.33 3302 4350 |(10483| QP 200 245 | P

2 161.8053 1241 15.81 28.22 4350 [1528| QP 185 34 P

3 245 7352 18.02 13.45 31.47 4600 (1453 | QP 185 175 | P

4 276.6080 15.05 14.21 2826 4600 (1674 | QP 185 268 | P

5 8152527 1275 2316 3591 4500 |1008| QP 200 146 | P

6 * | 8645706 1235 2360 35.95 4500 |[1005| QP 205 206 | P
AR AT RAE]
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No..: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYZD0150160US
Radiated Emission Measurement
File -PEI Data #1550 Date: 20210517 Tirme:
FO.O dBuM/m
[H1]
FOC_PARTIS B 0%m QP
L0
|
40 I
3[. g.“Ll'l & Fi m
o peak
-
AL A e
20 1
10
Ul
A0 0000 90001 L] 300000 [T TU00.0
Site 966 Chamber Polarization: Vertical Temperatwre:  28{C)
Limit: FCC_PART15_B Power,  AC1Z080Hz Humidity: 5%
EUT: Distance: 3m
M/N: PSB3TaW
Mode: TX 2441MHz
Mote: 37"Blustooth Soundbar with Wireless Subwoaofer
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " “MHz) | (dBuV) | (dBfm) |(dBuVim)|(@Buvim)| (aB) | D™ | (em) | (geg) |FVF| Remark
1* 30.0000 19.66 14.40 34.06 4000 | 584 | QP 185 224 | P
2 44 1200 10.44 15.02 2546 4000 | 1454 | QP 185 162 | P
3 640048 11.94 13.44 25.38 40,00 | 1462 | QP 108 228 | P
4 92 BE85 16.96 11.38 2834 4350 |1516| QP 105 85 P
5 138.0234 2039 1399 3433 4350 | 912 | QP 100 T4 P
i1 815.2527 13.00 23156 36.16 4600 | 984 | QP 100 152 | P
AT REABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
http://www.uni-lab.hk
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Nl Page 26 of 95 Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Horizontal
Model No.: PSB378W Temperature: 26 C

Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI

Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS

Adapter: GKYzZD0150160US

Radiated Emission Measurement

Fie :PEI Data #1561 Diabe- 2021/05MT Tirme:
0.0 dBuvdm

FOC_PARTIS b 0%m 0P

S

0 A i

SENMEABNIIELY £ NS anliy

10

oo

0000 60000 a0.000 Hzl 300000 GO0, 000 T 0
Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PARTI5 B Power.  AC120M80Hz Humidity: 54 %
EUT: Distance: 3m
WMIN: PSBITEVY

Mode: TX 2480MHz
Mote: 37"Blustocth Soundbar with Wireless Subwoofer

No. Frﬁnﬂw I?sggl%lg {ngf:tn?; [dﬂ?‘m} [uém}m} hladﬁ;n Detcter | "8 | gy |PIF| Remark
1 | 440042 | 449 | 1503 | 1952 | 4000 |204a| QP | 205 | 182 | P
2 | 635356 | 648 | 1355 | 2003 | 4000 |1907| QF | 205 | 145 | P
3 | 1325687 | 1812 | 1442 | 3254 | 4350 |1096| QP | 200 | 323 | P
4 | 1616157 | 1270 | 1583 | 2853 | 4350 |1407| QP | 200 | 333 | P
5 | 2457352 | 1793 | 1345 | 3138 | 4600 |1462| QF | 208 | 47 | P
6+ | 8645706 | 1224 | 2360 | 3584 | 4600 |1016| QP | 210 | 195 | P

B IR AR EIRAE]
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Page 27 of 95

Report No.: UNIA21052422ER-01

1]

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No..: PSB378W Temperature: 26 C
Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYZD0150160US
Radiated Emission Measurement

Fiz ‘PEI Data #1560 Dabe: 202110517 Tirne:

0.0 dBuvdm

G0

FOC_PARTIS B 03m QP

a0 I\“'\l.r.

b W\\
20

e

L1L]

S RN

0o
T G000 90, 000 IMHz) 300, 000 G0, (0D MO0
Site 966 Chamber Polarization:  Vertical Temperature: 26(C)
Limit: FCC_PART15 B Power:  AC120%80H=z Humidity: 54 %
EUT: Distance: 3m
MM PSB3TEW
Mode: TX 2480MHz
Mote: 37"Blustooth Soundbar with Wireless Subwoofer
No. Fn{ﬁﬂw ?:?gmg {Egrmn? ; mllii:rf?lm} mBL Ln*}Ittm} hﬁg}m Detector | " | “aag) |PIF| Remark
1™ 301314 19.41 14.40 33: 4000 | 619 QP 100 25 | P
2 36 2201 1373 1464 2837 4000 | 1163 | QP 105 T4 P
3 64.3200 11.9% 13.40 25.35 40,00 | 1461 | QP 105 63 P
4 935220 17.50 1143 2893 4350 | 1457 | QP 100 a4 P
] 137.4200 2048 14.04 34 52 4350 | 898 QP 100 147 | P
] 864 5706 1213 2360 38T3 4600 | 1027 | QP 100 ks | P
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP ERRAS EEkmi KEH—E365SRRIRFHREM k2

BB4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk
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Nl Page 28 of 95 Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Horizontal
Model No.: PSB378W Temperature: 26 C

Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 1GHz-18GHz Test By: PEI

Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS

Adapter: GKYzZD0150160US

Radiated Emission Measurement

File :PEI Data #1531 Date: 2021/0517 Time:
1100 dBu¥im
100
J,
an ®
0
il
[51]
FCC_PART15 B 05m_OP
? ; Mpﬂk
40 Y TP ——— T i e e
Mw
30
200
000,000 000000 [MHz] GO00000 000.000 18000,
Site 966 Chamber Polanzation: Horizontal Temperature: 28(C)
Limit: FCC_PART15 B _03m_QP Power:  AC120/80Hz Humidity: 54 %
EUT: Distance: 2m

M/N: PSB3T8W
Mode: TX 2402MHz
MNote: 37 Bluetooth Soundbar with Wireless Subwoofer

Frequency | Reading | Factor | Level Limit |Margin o Height | Azimuth
{(MHz) {dBuV) | (dBfm) [(dBuVim}|{dBuVim)| (dB) (m) | (deg.)

1 * | 2402.000 8748 3.94 91.42 / ! peak | 205 163 |/
2 4804.026 3897 9.77 48.74 7400 | 2526| peak | 210 185 | P
3 4804.026 BN 9.77 4498 5400 | 8.02 | AVG | 210 185 | P

No. PIF| Remark

AR A GRAE]
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 1GHz-18GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Data #1530 Diate: 2021/05/17 Time:
1100 dBuvim
100
1
a0 EiS
B0
70
50
FEC_PARTS B_D3m_0OF
F
50 } peak
s
Fli] Vg IM.WWM
Mwwwﬂ v
30
200
1000000 a00e0.000  (MHz] GON0.O00 000000 18000,
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15 B _03m_QP Power:  AC120/80Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB3TeW
Mode: TX 2402MHz
MNote: 37 Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No.- | " "MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) | P | em) | (@egy |F/F| Remark
1 * | 2402.000 8717 394 9111 / ! peak 105 256 | 7
2 4804025 40 45 Q77 50.22 7400 | 378 | peak 105 18 | P
3 4804.025 36.58 977 46.35 400 | TBS | AVG 105 158 | P
AT RTHEREEABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 1GHz-18GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Data #1533 Date: 2021/05/17 Time:
1100 dBuWim
100
]!
- X
0
70
(=]
FLC_PART1S B 03m_OF
) % ek heri ™ M Thesk
Mmﬁ,ﬁ*‘\v
A0 [T |y
Mww L P
30
200
1000000 000000 IMHz] &000.00D annon0n 18000,
Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC_PART15_B_03m_QP Power:  AC120/60Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB378W
Mode: TX 2441MHz
Mote: 37 Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dBIm) |(dBuVim)|(dBuVim)| (dB) | P | tem) | (deg) |P/F| Remark
1 * | 2441.000 87 45 411 9156 ! f peak 185 67 !
2 4882 024 39.36 10.06 4942 7400 | 2458| peak | 205 145 | P
3 4882 024 3579 10.06 4585 R400 | 815 | AVG | 205 145 | P
AT RTHEREEABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP ERRAS EEkmi KEH—E365SRRIRFHREM k2

BB4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Nl Page 31 of 95 Report No.: UNIA21052422ER-01
E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 1GHz-18GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PE] Diata #1532 Date: 2021/0517 Time:
1100 dBuVYm
100
1
a0 X
&0
T
&0
FCC PART1S B_D3m QP
) % i IR e
M}—ﬂ—"
40 f MMWMU'WﬂAWMM -
30
200
1000.000 000000 [MHzZ] &000.000 000000 TB000.
Site 9656 Chamber Polarization: Vertical Temperature: 26(C)
Limit FCC_PART15_B_03m_QP Power:  AC120/60Hz Humidity: 54 %
EUT: Distance: 2m
M/N: PSB3TEW
Mode: TX 2441MHz
Mote: 37 Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " "'MHz) | (dBuV) | (dBim) |(dBuVim)|(dBuVim)| (dB) | °==%™ | tem) | (aeg) |P/F| Remark
1% | 2441.000 87.94 4.1 92.05 / ! peak | 100 | 247 |/
2 4882 027 3942 10.06 49.48 7400 | 2452| peak | 100 36 P
3 4882 027 35.64 10.06 4570 5400 | B30 | AVG | 100 36 P

AR A BPRAT]

Comr

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang

United Testing Technology(Hong Kong) Limited

y. Xixiang Str, Bao'an District, Shenzhen, China

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Page 32 of 95

Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 1GHz-18GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYZD0150160US
Radiated Emission Measurement
File :PEI Data #1535 Diate: 2021/05M17 Time:
1100 dBuWim
100
3
an
#0
70
&0
FIOC_FART1S_B_03m_OF
m 2 M D“k
Bkt Ll
0 I WP FURC WLy
M’l '\WWMWW
30
200
T000. 00 000000 MHz] GOO0LO0D 000 00 TE000.
Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC_PART15_B_03m_QP Power:  AC120/60Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB378W
Mode: TX 2480MHz
Mote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit  |Margin Height | Azimuth
No- | " “MHz) | (dBuv) | (dB/m) |(dBuVim)|(dBuVim)| (dB) | = | em) | egy |P/T| Remark
1 * | 2480.000 88.50 427 9277 / / peak | 210 E8 /
2 4960.028 39.71 10.35 50.06 7400 | 23.94| peak | 215 169 | P
3 4960.028 3542 10.35 4577 5400 | 823 | AVG | 215 169 | P

AR A GRAE]
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baoti

11 Rd, Ti

Comr

9

g

y. Xixiang Str, Bao'an District, Shenzhen, China

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk
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Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 1GHz-18GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Data #1534 Date: 2021/05/17 Time:
1100 dBm
100
1
a0 %
80
70
&0
FLC_PART1S B 03m_OF
" i e Mp“k
40 B PO ki
MMWJ ]
30
200
1000000 000000 IMHz] &000.000 anno.n0n 12000,
Site 966 Chamber Polanzation: Vertical Temperature: 28(C)
Limit FCC_PART15_B_03m_QP Power:  AC120/60Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB378W
Mode: TX 2480MHz
Note: 37 Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit  |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dBim) |(dBuV/m)|(dBuVim)| (dB) | P | tem) | (aeg) |P/T| Remark
1 * | 2480.000 B7.74 427 92.01 ! f peak 105 263 |/
2 4960.030 39.11 10.35 49.46 74.00 | 2454| peak 110 150 | P
3 4960.030 35832 10.35 4567 K400 | 833 | AVG 100 150 | P
AT RTHEREEABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk
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Page 34 of 95

Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer |Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 18GHz-26.5GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYZD0150160US
Radiated Emission Measurement
File (PEI Diata #1562 Diate: 20210517 Time:
80.0 B u¥ i m
T
&0
FOC_PART1S_B_03m_OP
.
L e e e e e peak
40 1
30
20
0
0
D
20
1£000. 000 MHz] ZE500.
Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC_PART15 B _03m_QP Power:  AC120M60Hz Humidity: ~ 54 %
EUT: Distance: 3m
M/N: PSB378W
Mode: TX 2402MHz
Mote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " MHz) | (dBuV) | (dBfm) |(dBuVim)|(dBuV/m)| (dB) |P=*®™ | (em) | taeg) |F/F| Remark
1* | 18749499 | 4069 950 5019 7400 | 23.81| peak | 205 34 | P
2 16749499 | 3052 950 40.02 5400 |13.98| AVG | 205 34 | P

AR A BPRAT]

Comr

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti

United Testing Technology(Hong Kong) Limited

gang

y. Xixiang Str, Bao'an District, Shenzhen, China

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Page 35 of 95

Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 18GHz-26.5GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Diata #1563 Diate: 20210517 Time:
80.0  dBuWim
o
&0
FCC_PARTS_B_03m_0P
T
50 T e e e L T o peak
40 i
30
20
0
]
-0
20
1E000. 000 MHz) 26500,
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15 B _03m_QP Power:  AC120/0Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB3IT8W
Mode: TX 2402MHz
Mote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dBIm) |(dBuVim)|(dBuVim)| (dB) | P | (em) | (degy |F/F| Remark
1 * | 19703407 | 37.74 12.44 5018 7400 | 23.82| peak | 110 157 | P
2 19703407 | 2756 1244 | 40.00 400 |14.00 | AVG | 110 157 | P

AR A BPRAT]

Comr

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Ti

United Testing Technology(Hong Kong) Limited

gang

y. Xixiang Str, Bao'an District, Shenzhen, China

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 18GHz-26.5GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Data #1564 Diate: 2021/05/M17 Tirme:
800 diu¥im
o
&0
FOC_FPARTS_B_03m_0P
1
50 JWWTMWW T LR peak
a0
30
20
10
n
A0
20
18000, DD MHz) 26500,
Site 966 Chamber Polarization: Horizontal Temperature: 268(C)
Limit: FCC_PART15_B_03m_QP Power:  AC120/60Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB3Tew
Mode: TX 2441MHz
MNote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit  |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuvim)| (dB) | P | em) | w@eg) |P/F| Remark
1* | 19107214 | 3920 10.70 4990 7400 | 24.10| peak | 210 218 | P
2 19107214 | 2935 10.70 40.05 5400 |1395| AVG | 210 218 | P
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr y. Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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N

Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 18GHz-26.5GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Data #1565 Diate: 2021/05/17 Time:
80.0  dHuWim
70
Gil
FCC_PART5_B_03m_0P
50 ; P R e ey [
) V\I«WWN
3
20
10
n
£
20
15000, 000 MHz] 26500
Site 966 Chamber Polarization: Vertical Temperature: 28(C)
Limit: FCC_PART15 B_03m_QP Power:  AC1ZDNGE0Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB3T8W
Mode: TX 2441MHz
Mote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit  (Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (dB) | P | em) | (=g |P/F| Remark
1% | 18374749 | 4137 8.14 4951 7400 | 24.49) peak 100 158 | P
2 18374749 | 3085 8.14 3899 5400 | 1501 | AVG 100 158 | P
AT RTHEREEABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk




N

Page 38 of 95

Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer |Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 18GHz-26.5GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Data #1567 Date: 2021/05/17 Time:
200  dBuW/m
T
(=1}
FOC_PART15_B_03m_0P
50 . WWMWWWWM”MW“ peak
a0 1
3
20
10
n
-0
20
1E000. 000 MHz] 26500,
Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC_PART15 B 03m_QP Power:  ACI12NEDHz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB378W
Mode: TX 2480MHz
Mote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | MHz) | (dBuV) | (dBim) |(dBuVim)|(dBuVim)| (dB) | P | (em) | (deg) |F/F| Remark
1% | 18459920 | 4129 8.46 4975 7400 | 2425 peak | 200 163 | P
2 18459 920 30.65 8.46 3911 400 |[1489 | AVG | 200 163 | P
AT RTHEREEABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 18GHz-26.5GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: GKYzZD0150160US
Radiated Emission Measurement
File :PEI Data #1586 Diate: 2021/05M17 Time:
#0.0 dHuvim
Fil
1]
FCC_PART15_B_03m_QF
1
50 1—u—m-}'- e I | T (s | T R e A o W e e e Py L o g e Pk
ol i
30
20
10
n
-0
20
TE000. DD [MHz) 26500,
Site 966 Chamber Polarization: Vertical Temperature: 28(C)
Limit: FCC_PART15_B_03m_QP Power:  AC120/80Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB3ITEW
Mode: TX 2480MHz
Mote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " " MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuV/m)| (dB) | P | em) | (aegy |P/F| Remark
1 * | 18409182 41.61 8.27 4988 74.00 24.12| peak 105 226 P
2 18409182 | 30.74 B.27 39.01 5400 |[1499| AVG | 105 226 | P
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni-lab.hk

7 o)\

&



Page 40 of 95 Report No.: UNIA21052422ER-01

Nk 37"Bluetooth Soundbar with Wireless Subwoofer |Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: JY024160150AA-UL

Radiated Emission Measurement

File -PEI Data #1843 Drate: 2021/06108 Time:

F0.0 dBul fm

il

FOC_PARTIS B 0Fm QP
50
40 I
1 B
30 i w ok
20 - | miwmﬁyﬂﬂ
A T i

10

n.no

20000 E0.000 B0.000 [HHz] 300,000 00000 Tooo. o
Site 966 Chamber Polarization:  Horizontal Temperature: 26(C)
Limit: FCC_PART15_B Power:  AC120E0Hz Humidiz: 54 %
EUT: Distance: 3m
MIN: PSBaTawW
Mode: TX 2402MHz
Mote:  37Bluetooth Soundbar with Wireless Subwoaofer

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | " (MHz) | (dBuvV) | (dB/m) |(dBuVim)|(dBuvim)| (dB) | == | tem) | (aeg) |F/F| Remark
1 189.4061 18.56 12.41 oy 4350 (1253 | QP 200 145 | P
2 2325318 18.28 13.05 3.33 46.00 (1467 | QP 200 35 P
3 29848881 15.70 14.64 30.34 46.00 (1566 | QP 205 254 | P
4 307.2919 12.02 14.94 26.95 4600 (19.04| QP 205 179 | P
5 812.3990 9.86 23.13 3209 4600 (1301 | QP 200 P
6 * | 910.4643 9.61 2417 33.78 46.00 (1222 | QP 200 109 | P

B IR AR EIRAE]

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Nl Page 41 of 95 Report No.: UNIA21052422ER-01
E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: JY024160150AA-UL
Radiated Emission Measurement
File -PEI Data #1642 Drate: 2021/06/08 Time:
0.0 dBuYSm
i
FOC_PABTI1S B_03m_0F
50
[
40 I
a0 | ,Im-aat
ety
&‘tﬂuf
10
nn
a0.000 B0LD00 90.000 |MHz] 300,000 GO0, 100 Toono.o
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15 B Power: ACT2NE0Hz Hurmidity: 54 %
EUT: Distance: 3m
MIN. PSB3T8W
Mode: TX 2402MHz
Note: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (@Buv) | (dB/m) |(dBuvim)|(@Buvim)| (aB) | | (em) | (degy |F/F| Remark
i 3047711 1347 14.42 27 .59 4000 (1241 QP 100 28 |P
2 458313 6.41 14 89 21.30 4000 (1870 | aP 100 39 F
3 52 6674 6.30 1471 21.01 4000 (1893 | aP 110 247 | P
4 2073042 12.42 12.05 24 .47 4350 (1903 | aP 110 195 | P
5 2335533 10.83 13.09 23.92 46.00 (2208| QP 100 58 P
] 9104643 511 2417 3328 4600 (1272 QP 105 195 | P
AT REABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr y. Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Nl Page 42 of 95 Report No.: UNIA21052422ER-01
E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: JY024160150AA-UL
Radiated Emission Measurement
File -PEI Data #1644 Date: 2021/06/08 Time:
F0.0 dBuv /m
il
FOC_PARTIS B_ 0w 0F
5
40 I
: i
w Mi“ -
e TR
10
nn
a0.00om BOL000 90000 |MHz) 300,000 G000 Tono.o
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B Power.  AC120&0Hz Humidit: 54 %
EUT: Distance; 3m
MIN. PSB3T8W
Mode: TX 2441MHz
MNote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (@Buv) | (dBim) |(dBuVim)|(@Buvim)| (aB) | | tem | (deg) |F/F| Remark
1 467072 462 14.94 19.56 4000 (2044 | QP 205 144 | P
2 1895722 5.1 12.39 2750 4350 |(1600| aP 205 164 | P
3 2763657 15.61 1420 2081 4600 (1619 | QP 200 122 | P
4 204 8382 15562 14 64 30.16 4600 (1584 | QP 200 168 | P
5 8123991 10.38 2313 33.51 46.00 (1249 | QP 205 68 P
6 * | 9104644 10.30 2417 3447 46.00 (1153 | QP 200 185 | P
AT REABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Nl Page 43 of 95 Report No.: UNIA21052422ER-01
E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2441MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: JY024160150AA-UL
Radiated Emission Measurement
File :PEI Diata #1845 Diate: 2021/0608 Time:
yo.o  dBuv/m
60
FUC_PARTIS B 0%m_ Of
50
40 I
i
a0 |

20 %M% MU‘W;.. M%Wwfﬁ. d sl

10

nm

0.000 G0L000 30.000 MHz] 300,000 EO0000 1000
Site 966 Chamber Polarization:  Vertical Temperature: 26(C)
Limit: FCC_PART15_B Power:  AC120/80Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB3T8W

Mode: TX 2441MHz
MNote: 37"Bluetooth Soundbar with Wireless Subwoofer

No. Fr?:iﬂlﬂw nggmg (chr:ﬁ; (dléflfﬁlm} {dléluTxlftm} h}i;rg}:n Detector | "CON | Tazg) |PIF | Remark
1+| 307724 | 1458 | 1443 | 2901 | 4000 |1099| QP | 100 | 211 | P
2 | 519795 | 904 | 1475 | 2379 | 4000 |1621| QP | 100 | 153 | P
3 | 1235000 | 855 | 1426 | 2281 | 4350 |2060| QP | 100 | 280 | P
4 | 1944534 | 1514 | 1209 | 2723 | 4350 |1627| QP | 105 | 285 | P
5 | 2351070 | 1428 | 1317 | 2745 | 4600 |1855| QP | 105 | 139 | P
6 | 9104644 | 916 | 2417 | 3333 | 4600 |1267| QP | 100 | 282 | P

AT AT A BRAE]
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI
Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS
Adapter: JY024160150AA-UL
Radiated Emission Measurement
File -PEI Data #1847 Diate: 202170608 Tirne:
o.0  dEuv/m
i
FOC_PARTIS_B_0Fm_0f
50
40 I
i
an o3
ijwlw peak
g
20 W L
ﬂmm%#
10
n.no
J0.00m B0, 00D 30.000 [MHz] 300.000 EO0L000 Toon.o
Site 966 Chamber Polarization: Horizontal Temperature: 26{C)
Limit: FCC_PART15_B Power:  AC120iE0Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSBaTaW
Mode: TX 2480MHz
Note: 37"Bluetooth Soundbar with Wirsless Subwoofer
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " 'MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuVim)| (@B) | 2™ | fem) | (degy |P/F| Remark
1 A2 20493 361 1474 18.35 4000 (65| QP 205 16 | P
2 209.3129 1568 1213 2781 4350 (1569 | QP 205 27 | P
3 2292930 15.15 1282 2807 4600 (1793 | QP 210 23 | P
4 2763657 16.07 14 20 3027 4600 (1573 | QP 210 285 | P
5 2084 83881 15.82 14 64 a0 46 4600 (1554 | QP 200 185 | P
6 * | 9104643 926 2417 3343 4600 (1257 | QP 200 i) P
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr y. Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited

AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Nl Page 45 of 95 Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical

Model No.: PSB378W Temperature: 26 C

Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Frequency Range: 30MHz-1GHz Test By: PEI

Test Distance: 3m Test Voltage: AC 120V/60Hz
Test Results: PASS

Adapter: JY024160150AA-UL

Radiated Emission Measurement

File -PEI Data E1848 Diate: 202 1/08/08 Time:
0.0 dEuVSm

FOC PARTTS B OCEm_ QF

50

30 | [neak
4
el
20 ?\&I" rlll ..vm \ M&Mi \ MW
T L] i ™ e
10
n.m
A0.000 B0L000 90_000 |HHz) 300,000 B0 mono. o

Site 966 Chamber Polarization:  Vertical Temperature: 26(C)
Limit: FCC_PART15 B Power:  AC120/80Hz Hurnidity: 54 %
EUT: Distance: 3m

MiN: PSB3T8W
Mode: TX 2480MHz
Note: 37"Bluetooth Soundbar with Wireless Subwoofer

No. Fr?r«?ﬂlﬁez'-}w nggmg [Egm [dléi:ﬁ;q} mlém?m} hEE::n Detector | " | Taeg) |PIF | Remark
1 307185 | 824 | 1442 | 2266 | 4000 |1734| QP | 110 | 185 | P
2 | 357804 | 801 | 1473 | 2274 | 4000 |1726| QP | 105 | 263 | P
3 | 524372 | 614 | 1473 | 2087 | 4000 |1913| QP | 105 | 285 | P
4 | 1902381 | 1462 | 1233 | 2605 | 4350 |1655| QP | 105 | 95 | P
5 | 2321245 | 1265 | 1303 | 2568 | 4600 |2032| QP | 110 | 136 | P
6 * | 9104644 | 749 | 2417 | 3166 | 4600 |1434| QP | 110 | 227 | P

Note: (1) All Readings are Peak Value and AV.
(2) Emission Level= Reading Level + Factor

(3) Factor= Antenna Gain + Cable Loss — Amplifier Gain
FY IR A GRAS

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AP EREAEL EHEKHH EEA 8365 SHERFFHRREME2EE #54R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Nl Page 46 of 95 Report No.: UNIA21052422ER-01

(4) Data of measurement within this frequency range shown “---" in the table above
means the reading of emissions are attenuated more than 20dB below the
permissible limits, therefore, than 20 dB below the limit do no reported.

(5) Measurement uncertainty: +3.7dB.

(6) Horn antenna used for the emission over 1000MHz.

AT RTHEREEABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AT EREAS BRI X EH 5365 SHRRFHIEME2RE #B4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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' ANNEL SEPARATION

6.1 Measurement Procedure
Minimum Hopping Channel Carrier Frequency Separation, FCC Rule 15.247(a)(1):

Connect EUT antenna terminal to the spectrum analyzer with a low loss cable, and
using the Marker and Max-Hold function to record the separation of two adjacent

channels.
6.2 Limit

Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater. Alternatively, frequency hopping systems operating in the
2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,

whichever is greater.
6.3 Test SET-UP (Block Diagram of Configuration)

EUT Low Loss Spectrum Analvzer

6.4 Measurement Results

Refer to attached data chart.

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AT EREAS BRI X EH 5365 SHRRFHIEME2RE #B4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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RBW: 30kHz Temperature: 24 C
VBW: 100kHz Humidity: 50 %
Spectrum Detector: PK Test By: PEI
Packet: DH1, 2DH1, 3DH1(Worst case) |Test Date: May 14, 2021
Test Result: PASS
Test Frequency Separation Read Separation L|rr_nt
Channel (MHz) Value (kHz) 2/3 20dB Bandwidth
(kHz)
GFSK
Lowest 2402 1.002 >612.7
Middle 2441 1.005 >578.7
Highest 2480 0.993 >584.7
m/4-DQPSK
Lowest 2402 0.993 >861.3
Middle 2441 1.134 >832.0
Highest 2480 0.999 >862.7
8DPSK
Lowest 2402 1.002 >811.3
Middle 2441 1.002 >806.7
Highest 2480 0.999 >806.0

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERRAS kN KEH—E365SRRRFHIEME2EE #R4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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GFSK Lowest Channel

e Keysight Spectrum Analyzer - SwaptSA ===
R T | RF 50 Q SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:43:30 PM May
Avg Type: Log-Pwr 2
PNO: Wide (50 Trig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 20.00 dBm

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

I N [1]f] 2 401 906 GHz 9272 dBm| [ 0]
Pl N [ 1] f| 2.402 908 GHz 9636dBm [ ]
- - =

3
4
5
6
7
8
9
0
1

Ak

=

Z

&
w
B
=
[}

GFSK Middle Channel

' Keysight Spectrum Analyzer - SwaptSA =T
ORI N 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:55:30 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Wide (50 Trig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 | N [1]F] 2 440 897 GHz 8. 1u4 dBm| [ ]
1 2.441 902 GHz 9120dBm| [ ]
I B R

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AFERRAL BRI XEH—IE365SERRRREM 28 #B4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
http://www.uni—lab.hk
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GFSK Highest Channel

' Keysight Spectrum Analyzer - Swept SA =R
R T [ 500  AC | [ SENSE:INT] SOURCE OFF | ALIGN AUTO | 06:59:49 PM May 14, 2021
Center Freq 2.479500000 GHz ) Avg Type: Log-Pwr

PNO: Wide GO Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
Ref 20.00 dBm

MKR MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

=
U N [1]7] 2.478 906 GHz 7808dBm| [ 00 000000 ]
Pl N [1]7] 2.479 899 GHz 472dBm[ [ 0 00000000000O0O0O0O0O0O0O0O]
3 1 A

—SowWoO~NO A

a1l

=
Z
8
w
Bl
d
0

m/4-DQPSK Lowest Channel

' Keysight Spectrum Analyzer - Swept SA =R
R T | RF 500 AC | | SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:05:16 PM
Center Freq 2.402500000 GHz ) Avg Type: Log-Pwr

PNO: Wide GO Trig: Free Run Avg[Hold:>100/100

IFGain:Low #Atten: 30 dB

Ref Offset 1.956 dB
Ref 20.00 dBm

MKR MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

=

U N [1]7] 2.401 894 GHz 9786dBm| [ 0000 0000 ]

Pl N [1]7] 2.402 887 GHz KLY =i I R A
- 1]

i

AT A BRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AFERRAL BRI XEH—IE365SERRRREM 28 #B4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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m/4-DQPSK Middle Channel

e Keysight Spectrum Analyzer - SwaptSA ===
R T | RF 50 Q SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:15:36 PM May
Avg Type: Log-Pwr 2
PNO: Wide (50 Trig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
E%gB!div Ref 20.00 dBm

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

I N [1]f] 2 441 050 GHz 9254 dBm| [ 00 ]
Pl N [ 1] f| 2.442 184 GHz 8737dBm [ ]
- - - [ - ]

3
4
5
6
7
8
9
0
1

Ak

=

Z

&
w
B
=
[}

m/4-DQPSK Highest Channel

' Keysight Spectrum Analyzer - SwaptSA =T
R T | R 50 0 SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:19:20 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Wide (50 Trig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

N [1]f] 2 47: 900 GHz 8. 361 #em [ [ ]
1] f] 2.479 899 GHz $294dBm [ ]
r ]

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AFERRAL BRI XEH—IE365SERRRREM 28 #B4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
http://www.uni—lab.hk
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8DPSK Lowest Channel

. Keysight Spectrum Analyzer - Swept SA
RF 50 Q ac | | SENSE:INT| SOURCE OFF | ALIGN AUTO |

.Center Freq 2.402500000 GHz Avg Type: Log-Pwr

PNO: Wide GO Trig: Free Run Avg[Hold:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.401 900 GHZ
Ref 20,00 dBm -8.008 dBm

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

U N [1]7] 2 401 900 GHz -8 008 =Y I
Pl N [1]7] 2.402 902 GHz 8004dBm[ [ [ 0000000O0O0O0O0O0O]
3 1 L A

= O 00~ OO

a1l

=

Z

8
w
Bl
d
0

8DPSK Middle Channel

' Keysight Spectrum Analyzer - Swapt sA

| SENSE:INT| SOURCE OFF | ALIGN AUTO |

Avg Type: Log-Pwr
PNO: Wide (50 Trig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

N [1]f] 2 440 900 GHz 7.4 069 #em [ [ ]
A N [1]f] 2.441902 GHz 7010dBm [ ]
- ]

3
4
5
6
7
8
9
0
1

Ak

=

Z

&
w
B
=
[}

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERRE S ShE st KEH—BE365SRERRFHIEME2ME #BR : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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8DPSK Highest Channel

e Keysight Spectrum Analyzer - SWEptSA ==
[ SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:31:25 PM Ma\. 14,2021
Avg Type: Log-Pwr 2
PNO: Wide GO Trig: Free Run Avg[Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
Ref 20.00 dBm

MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

U N [1]7] 2, 478 903 GHz 8. 577 =Y I
Pl N [1]7] 2.479 902 GHz 6712dBm[ [ 0 00000000@0@0@0O0O0O0O0O0O]
- [~ ]

3
4
5
6
7
8
9
0
1

a1l

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERRE S ShE st KEH—BE365SRERRFHIEME2ME #BR : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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' DB BANDWIDTH

7.1 Measurement Procedure
Maximum 20dB RF Bandwidth, FCC Rule 15.247(a)(1):

The antenna port of the EUT was connected to the input of a spectrum analyzer.
Analyzer RBW was chosen so that the display was a result of the hopping channel
modulation. For each RF output channel investigated, the spectrum analyzer center
frequency was set to the channel carrier. Use the spectrum 20dB down delta

function to measure the bandwidth.
7.2 Test SET-UP (Block Diagram of Configuration)

EUT Low Loss Spectrum Analvzer

7.3 Measurement Results

Refer to attached data chart.

RBW: 30kHz Temperature: 24 C
VBW: 100kHz Humidity: 50 %
Spectrum Detector: PK Test By: PEI
Packet: DH1, 2DH1, 3DH1(Worst case) |Test Date: May 14, 2021
Test Result: PASS
Channel Test Frequency (MHz) 20dB Down BW (MHz)
GFSK
Lowest 2402 0.919
Middle 2441 0.868
Highest 2480 0.877
m/4-DQPSK
Lowest 2402 1.292
Middle 2441 1.248
Highest 2480 1.294
8DPSK
Lowest 2402 1.217
Middle 2441 1.210
Highest 2480 1.209

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AT EREAS BRI X EH 5365 SHRRFHIEME2RE #B4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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GFSK Lowest Channel

e Keysight Spectrum Analyzer - Dc:up\ed BW ===
R T | RF 50 Q SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:41:57 PM May 14, 2021
Center Freq: 2.402000000 GHz Radic Std: None
—»— Trig: FreeRun Avg|Hold: 100/100
#HFGain:Low #Atten: 30 dB Radic Device: BTS

Ref Offset 1.95 dB
10 dBidiv Ref 21.95 dBm

#/BW 100 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power -1.93 dBm
849.21 kHz

Transmit Freq Error 53.976 kHz % of OBW Power 99.00 %

x dB Bandwidth 919.4 kHz xdB -20.00 dB

IM SG STATUS

GFSK Middle Channel

e Keysight Spectrum Analyzer - Dc:up\ed BW ===
R T | RF 50 Q SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:54:40 PM May 14, 2021
Center Freq: 2.441000000 GHz Radic Std: None
—»— Trig: FreeRun Avg|Hold: 100/100
#HFGain:Low #Atten: 30 dB Radic Device: BTS

Ref Offset 1.89 dB
10 dBidiv Ref 21.89 dBm
0

#/BW 100 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power -0.20 dBm
827.24 kHz

Transmit Freq Error 59.920 kHz % of OBW Power 99.00 %

x dB Bandwidth 868.3 kHz xdB -20.00 dB

IM SG STATUS

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AFERRAL BRI XEH—IE365SERRRREM 28 #B4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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GFSK Highest Channel

— Keysight Spectrum Analyzes - Occupied BW

=
i R T | RE 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:58:57 PM May 14, 2021
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radic Std: None

+p. Trig: FreeRun Avg|Hold: 100100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.94 dB
Ref 21.94 dBm

#VBW 100 kHz

Occupied Bandwidth Total Power 0.40 dBm
823.68 kHz

Transmit Freq Error 54.173 kHz % of OBW Power 99.00 %
x dB Bandwidth 876.6 kHz x dB -20.00 dB

STATUS

m/4-DQPSK Lowest Channel

— Keysight Spectrum Analyzes - Occupied BW

=
i R T | RE 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:04:27 PM May 14, 2021
Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radic Std: None

+p. Trig: FreeRun Avg|Hold: 100100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.95 dB
Ref 21.95 dBm

#VBW 100 kHz

Occupied Bandwidth Total Power -0.23 dBm

1.1521 MHz

Transmit Freq Error 58.511 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.292 MHz x dB -20.00 dB

MSG STATUS

AT A BRAS

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited AIEERXAE S EEskREKEM—E365SREIFEREEME2EE #F4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
|
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Page 57 of 95

Report No.: UNIA21052422ER-01
m/4-DQPSK Middle Channel

' Keysight Spectrum Analyzer - Occupied BW

=

R T | RF 500 AC |

SENSE:INT| SOURCE OFF | ALIGN AUTO |

07:14:46 PM May 14, 2021

Center Freq 2.441000000 GHz

#FGain:Low

Ref Offset 1.89 dB
10 dBidiv Ref 21.89 dBm

Occupied Bandwidth

1.1495 MHz
Transmit Freq Error 55.453 kHz
x dB Bandwidth 1.248 MHz

Center Freq: 2.441000000 GHz
—»— Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB

#/BW 100 kHz

Total Power 0.65 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

Radio Std: None

Radio Device: BTS

Sweep 3.333ms

IMSG

STATUS

mw/4-DQPSK Highest Channel

' Keysight Spectrum Analyzer - Occupied BW

=

R T RF 500 AC |

SENSE:INT| SOURCE OFF | ALIGN AUTO |

07:18:34 PM May 14, 2021

Center Freq 2.480000000 GHz

#FGain:Low

Ref Offset 1.94 dB
10 dBidiv Ref 21.94 dBm

Occupied Bandwidth

1.1653 MHz
Transmit Freq Error 56.358 kHz
x dB Bandwidth 1.294 MHz

Center Freq: 2.480000000 GHz
—»— Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB

#/BW 100 kHz

Total Power 0.58 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

Radio Std: None

Radio Device: BTS

Sweep 3.333ms

IMSG

STATUS

AT A BRAS
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AT ERRAS BN EEH—E365SERIRFHIEME2RE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni—lab.hk
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8DPSK Lowest Channel

e Keysight Spectrum Analyzer - Occupied BW ==
| RF 500 AC | | SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:22:57 PM May 14, 2021
Radic Std: None

Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz
+p. Trig: FreeRun Avg|Hold: 100100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.95 dB
Ref 21.95 dBm

#VBW 100 kHz

Occupied Bandwidth Total Power -0.60 dBm
1.1528 MHz

Transmit Freq Error 65.114 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.217 MHz x dB -20.00 dB

MSG STATUS

8DPSK Middle Channel

' Keysight Spectrum Analyzer - Occupied BW ==
RT | e 50 Q [ SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:26:48 PM May 14, 2021

Center req 2.44100 Radio Std: None

Center Freq: 2.441000000 GHz
—»— Trig: FreeRun Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

AC [
0000 GHz

Ref Offset 1.89 dB
10 dBidiv Ref 21.89 dBm
0

#/BW 100 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power 0.47 dBm
1.1481 MHz

Transmit Freq Error 65.652 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.210 MHz xdB -20.00 dB

IM SG STATUS

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AT ERRAS BN EEH—E365SERIRFHIEME2RE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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8DPSK Highest Channel

. Keysight Spectrum Analyzer - Occupied BW

| S

Center Freq 2.480

Ref Offset 1.94 dB
Ref 21.94 dBm

Occupied Bandwidth Total Power 0.43 dBm

Transmit Freq Error 67.315 kHz % of OBW Power 99.00 %

x dB Bandwidth

000

STATUS

000 GHz Center Freq: 2.480000000 GHz Radio Std: None

[ SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:29:50 PM May 14, 2021

+p. Trig: FreeRun Avg|Hold: 100100
#FGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 100 kHz

1.1565 MHz

1.209 MHz x dB -20.00 dB

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
AT ERRAS BN EEH—E365SERIRFHIEME2RE BB : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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' PPING CHANNEL NUMBER

8.1 Measurement Procedure

Report No.: UNIA21052422ER-01

Minimum Number of Hopping Frequencies, FCC Rule 15.247(a)(1)(iii):

Remove the antenna from the EUT and then connect a low RF cable from the
antenna port to the spectrum, and the spectrum analyzer set to MAX HOLD
readings were taken for 3-5 minutes. The channel peaks so recorded were added
together, and the total number compared to the minimum number of channels

required in the regulation.

8.2 Limit

Frequency hopping systems in the 2400-2483.5MHz band shall use at least 15

channels,

8.3 Test SET-UP (Block Diagram of Configuration)

EUT Low Loss Spectrum Analvzer
8.4 Measurement Results

RBW: 100kHz Temperature: 24 C
VBW: 300kHz Humidity: 50 %
Spectrum Detector: PK Test By: PEI
Packet: DH1, 2DH1, 3DH1(Worst case) |Test Date: May 14, 2021
Test Result: PASS

Hopping Channel Frequency Range Number of Hopping Limit

Channels
2400-2483.5 79 215

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERRAS kN KEH—E365SRRRFHIEME2EE #R4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni—lab.hk



]
N' Page 61 of 95 Report No.: UNIA21052422ER-01
GFSK

e Keysight Spectrum Analyzer - SwaptSA ===
R T | RF 50 Q SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:44:07 PM May
Avg Type: Log-Pwr 2
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 20.00 dBm

Ill!lll!lllll!l?lll!llIllllllllllllllllIIIII!IIIIHIIIWIIIIIIIIllllllll!lll!lll!lllllllllﬂlllll!lll!lllw llllllllmlllllIllllll!llllllllllllllllll!l-

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

A N [1]7f] 2 402 004 0 GHz 7.4 lau #em [ [ ]
|l N [1]f] 2.480 243 5 GHz 8493dBm [ ]
- ]

3
4
5
6
7
8
9
0
1

Ak

=

Z

&
w
B
=
[}

m/4-DQPSK

e Keysight Spectrum Analyzer - SwaptSA ===
R T | RF 50 Q SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:19:50 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 20.00 dBm

IMWMMMWM" A m

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 | N [1]f] 2 4u1 920 5 GHz -7 948 #em [ [ ]
IZIE 2.480 677 5 GHz A15679dBm [ ]
r ]

AT A BRAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited AFERRAL BRI XEH—IE365SERRRREM 28 #B4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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8DPSK

' Keysight Spectrum Analyzer - Swept SA

Lo |l & e
| SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:31:56 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
E%gB!div Ref 20.00 dBm

WK MODE TRC| 5CL FUNCTION | FUNCTION WIDTH FUNCTION VALUE
N [1]F] 2, 401 837 0 GHz -10. 130 LT, ) I N
)l N [1]F] 2.480 076 5 GHz =T v I I
- rr - ;- [ ]

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AFERRAL BRI XEH—IE365SERRRREM 28 #B4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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' E OF OCCUPANCY (DWELL TIME)

9.1 Measurement Procedure
Average Channel Occupancy Time, FCC Ref:15.247(a)(1)(iii):

Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.

The spectrum analyzer center frequency was set to one of the known hopping
channels. The Sweep was setto 10 ms, the SPAN was set to Zero SPAN. The time
duration of the transmissions so captured was measured with the Marker Delta
function

9.2 Limit

The average time of occupancy on any channel shall not be greater than 0.4
seconds within a period of 0.4 seconds multiplied by the number of hopping

channels employed.
9.3 Test SET-UP (Block Diagram of Configuration)

EUT Low Loss Spectrum Analvzer

9.4 Measurement Results

Refer to attached data chart.

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AT EREAS BRI X EH 5365 SHRRFHIEME2RE #B4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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he

aximum number of hopping channels in 31.6s (0.4s/Channel x 79 Channel)

RBW: 1MHz Temperature: 24 C
VBW: 3MHz Humidity: 50 %
Spectrum Detector: PK Test By: PEI
Test Result: PASS Test Date: May 14, 2021
Packet Frequency Result Limit
(MHz) (msec) (msec)
GFSK
DH1 2441 0.389 (ms)*(1600/(2*79))*31.6= 124.48 400
DH3 2441 1.645 (ms)*(1600/(4*79))*31.6= 263.20 400
DH5 2441 2.893 (ms)*(1600/(6*79))*31.6= 308.59 400
mw/4-DQPSK
2-DH1 2441 0.397 (ms)*(1600/(2*79))*31.6= 127.04 400
2-DH3 2441 1.650 (ms)*(1600/(4*79))*31.6= 264.00 400
2-DH5 2441 2.897 (ms)*(1600/(6*79))*31.6= 309.01 400
8DPSK
3-DH1 2441 0.399 (ms)*(1600/(2*79))*31.6= 127.68 400
3-DH3 2441 1.649 (ms)*(1600/(4*79))*31.6= 263.84 400
3-DH5 2441 2.900 (ms)*(1600/(6*79))*31.6= 309.33 400

P M
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GFSK (DH1)

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500  AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:56:18 PM May 14, 2021
Trig Delay-1.000 ms Avg Type: Log-Pwr
PNO: Fast —»— T1rig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

wm-wmmnmwwrmwlrmmwmmmmn'wmmmwmmw

MKR, MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 mnn—
2 ¢  9970ws|  -1548dBm| |
3
4
5
6
7
8
9
10
1"
«
MSG STATUS

GFSK (DH3)

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500  AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 03:32:36 PM May 17, 2021
Trig Delay-1.000 ms Avg Type: Log-Pwr
PNO: Fast —»— T1rig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION \WIDTH FUNCTION VALUE
1 mnnm—m—
2 [t]
3
4
5
6
7
8
9
10
1
.
IMSG STATUS

AR A BRAE]
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l— GFSK (DH5)

Report No.: UNIA21052422ER-01

' Keysight Spectrum Analyzer - Swept SA

=

R T | RF 500  AC SENSE:INT| SOURCE OFF |

ALIGN AUTO | 03:33:32 PMMay 17, 2021

Trig Delay-1.000 ms

PNO: Fast —»— Trig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

Avg Type: Log-Pwr

MKR| MODE TRC| SCL FUNCTION FUNCTION \WIDTH FUNCTION VALUE
1 mnn—
2 1]

3 I
4
5
6
7
8
9

10

11

3

IMSG

/4-DQPSK (2-DH1)

' Keysight Spectrum Analyzer - Swept SA

=

R T | RF 500  AC SENSE:INT| SOURCE OFF |

ALIGN AUTO | 07:17:02 PM May 14, 2021

Trig Delay-1.000 ms

PNO: Fast —»— Trig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

Avg Type: Log-Pwr

MKR| MODE| TRC| SCL| FUNCTION | FUNCTION WIDTH FUNCTION VALUE
1 mnnm_mua s 52dB] |
2 [ t] I
3
4
5
6
7
8
9
10
1
MSG STATUS
AR A BRAE]
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited AFERRAY EHERR K EH—IE365SEE
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/4-DQPSK (2-DH3)

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500  AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 03:34:29 PMMay 17, 2021
Trig Delay-1.000 ms Avg Type: Log-Pwr
PNO: Fast —»— T1rig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

MKR, MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 mnnm—m—
2 [ t] I
3
4
5
6
7
8
9
10
1"

«

=

Z

&
w
B
=
[}

/4-DQPSK (2-DH5)

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500  AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 03:35:18 PMMay 17, 2021
Trig Delay-1.000 ms Avg Type: Log-Pwr
PNO: Fast —»— T1rig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

!-'r'www"v T TR TNUTONTIPYA PRTR YN T AR TP T

P T PO YT Y T

MKR, MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 mnn—
2 |t  9970ws|  -1644dBm| |
3
4
5
6
7
8
9
10
1"
«
MSG STATUS

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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8DPSK (3-DH1)

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500  AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:29:06 PM May 14, 2021
Trig Delay-1.000 ms Avg Type: Log-Pwr
PNO: Fast —»— T1rig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

MKR, MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 mnn—
2 ¢  9970ws|  -13.09dBm| |
3
4
5
6
7
8
9
10
1"
«
MSG STATUS

8DPSK (3-DH3)

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500  AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 03:39:15 PM May 17, 2021
Trig Delay-1.000 ms Avg Type: Log-Pwr
PNO: Fast —»— T1rig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 20.00 dBm

MKR, MODE| TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE
1 mnn—
2 |t  9970wps|  -16.38dBm| |
3
4
5
6
7
8
9
10
1"
«
MSG STATUS

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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8DPSK (3-DH5)

Report No.: UNIA21052422ER-01

' Keysight Spectrum Analyzer - Swept SA

SENEE:INTl SOURCE OFF | ALIGN AUTO

Trig Delay-1.000 ms
PNO: Fast —»— Trig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB

10 gBIdlv Ref 20.00 dBm

Avg Type: Log-Pwr

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH

1 A2 [1]¢[(A 2.900 ms 7 05dB |
ﬂll- 997.0 us 1665dBm| |
I

Co~NONEWN

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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10.1 Measurement Procedure

Page 70 of 95
XIMUM PEAK OUTPUT POWER

Report No.: UNIA21052422ER-01

Maximum Conducted Output Power at Antenna Terminals, FCC Rules 15.247(b)(1):

10.2

Remove the antenna from the EUT and then connect a low RF cable from the
antenna port to the spectrum. The analyzer was set for RBW > 20dB bandwidth and

power was read directly in dBm. Cable loss was considered during this

measurement.
Limit

For all other frequency hopping systems in the 2400-2483.5MHz band: 0.125 watts..
10.3 Test SET-UP (Block Diagram of Configuration)

EUT Low Loss Spectrum Analvzer
10.4 Measurement Results

RBW: 2MHz Temperature: 24 C

VBW: 6MHz Humidity: 50 %

Spectrum Detector: PK Test By: PEI

Packet: DH1, 2DH1, 3DH1(Worst case) |Test Date: May 14, 2021
Channel Peak Power Peak Power Peak Power Results

Frequency output output Limit (dBm/W)
(MHz) (dBm) (W)
GFSK
2402.00 -7.290 0.000187 21/0.125 PASS
2441.00 -6.313 0.000243 21/0.125 PASS
2480.00 -5.951 0.000254 21/0.125 PASS
/4-DQPSK
2402.00 -5.082 0.000310 21/0.125 PASS
2441.00 -4.030 0.000395 21/0.125 PASS
2480.00 -3.663 0.000430 21/0.125 PASS
8DPSK

2402.00 -4.311 0.000371 21/0.125 PASS
2441.00 -3.326 0.000465 21/0.125 PASS
2480.00 -2.898 0.000513 21/0.125 PASS

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd.

United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERRAS kN KEH—E365SRRRFHIEME2EE #R4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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GFSK Lowest Channel

o Keysight Spectrum Analyzer - Swept SA =
R T | R 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | /
Center Freq 2.402000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
Ref 20.00 dBm

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IM SG STATUS

GFSK Middle Channel

o Keysight Spectrum Analyzer - Swept SA =
R T | R 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:54:30 PM May 14, 2021
Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
Ref 20.00 dBm

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IM SG STATUS

AT A BRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AFERRAL BRI XEH—IE365SERRRREM 28 #B4% : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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GFSK Highest Channel

' Keysight Spectrum Analyzer - Swept SA

R T RF 500 AC |

[ ]
{ | SENSE:INT| SOURCE OFF | ALIGN AUTO | :58:: 3
Center Freq 2.480000000 GHz

Avg Type: Log-Pwr

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
Ref Offset 1.94 dB

Mkr1 2.480 060 GHz
Ref 20.00 dBm

-5.951 dBm

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts
IMSG

STATUS

m/4-DQPSK Lowest Channel

' Keysight Spectrum Analyzer - Swept SA
RT | RF

500 AC |

Center Freq 2.402000000 GHz

===
SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:04:17 PM May 14, 2021
Avg Type: Log-Pwr
Avg|Hold: 100/100

PNO: Fast —»— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
Ref 20.00 dBm

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts
IMSG

STATUS

A BT REABERAS
Shenzhen United Testing Technology Co.,Ltd.

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited

AFERRA HERR X EH—IE365SERIREREEM 21 #B4 : 518102 Tel : +86-755-86180996 Fax
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m/4-DQPSK Middle Channel

o Keysight Spectrum Analyzer - Swept SA =
R T | R 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | /
Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.89 dB
Ref 20.00 dBm

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IM SG STATUS

m/4-DQPSK Highest Channel

o Keysight Spectrum Analyzer - Swept SA =
R T | R 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:18:25 PM May 14, 2021
Center Freq 2.480000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
Ref 20.00 dBm

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IM SG STATUS

AT A BRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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8DPSK Lowest Channel

o Keysight Spectrum Analyzer - Swept SA =
R T | R 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | /
Center Freq 2.402000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
Ref 20.00 dBm

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IM SG STATUS

8DPSK Middle Channel

o Keysight Spectrum Analyzer - Swept SA =
R T | R 500 AC | SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:26:39 PM May 14, 2021
Center Freq 2.441000000 GHz , Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.440 958 GH2Z
Ref 20.00 dBm -3.326 dBm

i

o

3

&

"‘\
P
% |
Al

A

#VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IM SG STATUS

AT A BRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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8DPSK Highest Channel

Report No.: UNIA21052422ER-01

' Keysight Spectrum Analyzer - Swept SA

i R T RF

Center Freq 2.480000000 GHz

Ref Offset 1.94 dB
Ref 20.00 dBm

| SENSE:INT| SOURCE OFF | ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

PNO: Fast —»— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Mkr1 2.480 111 GHz
-2.898 dBm

#VBW 6.0 MHz

Sweep 1.333 ms (10001 pts

STATUS

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
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1.B8&ND EDGE

11.1 Measurement Procedure
Out of Band Emissions, FCC Rule 15.247(d):

During the radiated emission test, the spectrum analyzer was set with the following
configurations:

1.The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video
bandwidth is 3MHz for peak measurement with peak detector at frequency above
1GHz.

2.The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video
bandwidth is 10Hz for Average measurement with peak detection at frequency
above 1GHz.

During the conducted emission test, the spectrum analyzer was set with the
following configurations:

The transmitter output is connected to spectrum analyzer. The resolution
bandwidth is set to100KHz, and the video bandwidth set to 300kHz.

11.2 Limit

15.247(d)In any 100KHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20dB

below that in the 100KHz bandwidth within the band that contains the highest level o
of the desired power, based on either an RF conducted or a radiated measurement. A

11.3 Measurement Results
Please see below test table and plots.

Note: All modes of operation were investigated and the worst case (8DPSK Mode)
emissions are reported.

AR A BRAE]

Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AT EREAS BRI X EH 5365 SHRRFHIEME2RE #B4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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Ra®iated restricted band:

Report No.: UNIA21052422ER-01

E.UT: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Test Distance: 3m Test By: PEI
Test Results: PASS Test Voltage  AC 120V/60Hz
Radiated Emission Measurement
Fila :PEI Data #1537 Date: 2021/05/17 Time:
M0 dBWIm
80
FOC ARDYE_1G_PEAK
0
&0
FCC ABOVE_1G_AVE
50
0 J' eak
WWMMMWWWMWWWWJE.
30
20
10
no
2310.000 [MHz] Z390.0
Site 966 Chamber Polanzation: Horizontal Temperature: 28(C})
Limit: FCC ABOVE_1G_PEAK Power:  AC120/60Hz Humidity: ~ 54 %
EUT: Distance: 3m
M/N: PSB378W
Mode: TX 2402MHz
MNote: 37 Bluetooth Scundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit  |Margin Height | Azimuth
No. | " "MHz) | (dBuY) | (dB/m) |(dBuVim)|(dBuVim)| (dB) | =% | em) | (deg) |P/F| Remark
1 2350.000 37T 390 41.07 7400 |3293 | peak | 210 195 | P
2 * | 2390.000 2986 390 3376 5400 |2024 | AVG | 210 195 | P
AT REABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited
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N

Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization:  Vertical
Model No..: PSB378W Temperature: 26 C
Test Mode: TX 2402MHz (8DPSK) Humidity: 54 %
Test Distance: 3m Test By: PEI
Test Results: PASS Test Voltage  AC 120V/60Hz
Radiated Emission Measurement
File :FE Data #1536 Date: 2021/0517 Time:
0.0 dBhAim
80
FOC ARDYE_1G_PEAK
70
60
FLC ABOVE_1G_AVE
50
1
tneak
40 .
30
20
10
oo
2310.000 [MHz] Z390.0
Site 966 Chamber Polanzation: Vertical Temperature: 28(C)
Limit: FCC ABOVE_1G_PEAK Power:  AC120/60Hz Humidity: 54 %
EUT: Cistance: 3m
M/N: PSB378W
Mode: TX 2402MHz
Mote: 37"Bluetooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit [Margin Height | Azimuth
No- | " “MHz) | (dBuV) | (dBim) |(dBuVim)|(dBuVim)| (dB) |°=° | tem) | (eegy |P/F| Remark
1 2350.000 4135 3.90 4525 7400 |28.75 | peak 110 28 | P
2 * | 2390.000 3028 3.90 3418 5400 1982 | AVG 110 28 | P
AT REABRAR
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China
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N

Report No.: UNIA21052422ER-01

E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer Polarization: Horizontal
Model No.: PSB378W Temperature: 26 C
Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %
Test Distance: 3m Test By: PEI
Test Results: PASS Test Voltage  AC 120V/60Hz
Radiated Emission Measurement
File :PEI Data #1538 Date: 2021/06M17 Time:
90.0 dBud /m
20
FCL ARDVE_1G_PEAK
o
L1}
FCC ABOVE_1G_AVE
50

=
{

peak
30
20
10
[N}
2463500 IMHz] 25000
Site 966 Chamber Polarization: Horizontal Temperature: 28(C)
Limit: FCC ABOVE_1G_PEAK Power:  AC120080Hz Humidity: 54 %
EUT: Distance: 3m
M/N: PSB378W
Mode: TX 2430MHz
Mote: 37 Blustooth Soundbar with Wireless Subwoofer
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dBim) |(dBuVim)|(dBuVim)| (@B) | =™ | em) | (@egy |P/F| Remark
1 2483.500 40.46 428 44 74 7400 |[29.26 | peak 200 142 P
2% 2483500 31.65 428 3593 5400 1807 | AVG 200 142 P
BT ABRAS
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Comr ity, Xixiang Str, Bao'an District, Shenzhen, China

United Testing Technology(Hong Kong) Limited
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E.U.T: 37"Bluetooth Soundbar with Wireless Subwoofer |Polarization: Vertical

Model No.: PSB378W Temperature: 26 C

Test Mode: TX 2480MHz (8DPSK) Humidity: 54 %

Test Distance: 3m Test By: PEI

Test Results: PASS Test Voltage AC 120V/60Hz

Radiated Emission Measurement

File :PEI Diata #1538 Date: 2021/05M17 Time:
90,0  dBuVim

FOC AROYE_1E_FPEAK

FCC ABOVE_1G_AVEG

S
Eal
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20

10

[111]

2483.500 MHz] 2500.0

Site 966 Chamber Polanzation: Vertical Temperature: 26(C)
Limit: FCC ABOVE_1G_PEAK Power:  AC120/60Hz Humidity: 54 %
EUT: Distance: 3m

M/N: PSB3T8wW
Mode: TX 24830MHz
MNote: 37"Bluetooth Soundbar with Wireless Subwoofer

Frequency | Reading | Factor | Level Limit  |Margin o Height | Azimuth
{MHz) (dBuV) | (dBim) |{dBuV/m)|{dBu¥/m}| (dB) (cm) | (deg.}

1 2483.500 4681 4.28 51.09 7400 |2291 | peak | 105 | 257 | P
2% | 2483.500 35.51 428 39.79 5400 |1421) AVG | 1056 | 257 | P

No. P/F| Remark

Note: (1) Result= Reading + Factor
(2) Factor= Antenna Gain + Cable Loss — Amplifier Gain
(3) Horn antenna used for the emission over 1000MHz.
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GFSK Lowest Channel

o Keysight Spectrum Analyzer - Swept SA ==

06:46:05 PM May 14, 2021

RT [ RF 500 AC

SENSE:INT| SOURCE OFF | ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL X FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

N [1[f] 24019 CGHz] -7 432 #em [ [ ]
| £ ] 2.400 0 GHz 56406dBm [ 0 |
[  2.3900GHz|

60394dBm [ ]
|  234B5GHz[ 57166dBm| [ [ @@ |
Y A

Ak

=
7]
[}

10 gBIdlv Ref 20.00 dBm

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 50Q AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:47:14 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB

MKR| MODE TRC| SCL

FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

A N [1]7f] 2 404 9 GHz 7273 #em [ [ ]
A N [1]f] 2.400 0 GHz 59306dBm [ ]
:3 N [1]f]  23900GHz| 58629¢Bm[ [ [ |

4 I}]I]I] 2.370 1 GHz -56 769 dBm ___
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MSG STATUS
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GFSK Highest Channel

e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:00:59 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

A N [1]7f] 2 479 9 GHz 6.4 039 #em [ [ ]
A N [1]f] 2.483 6 GHz 59608dBm [ ]
:3 N [1]f]  25000GHz| 6234dBm[ [ [ |

Iy N [ 17| 2484 1GHz 68470dBm| [ 0 0000000000000 |
5 r - r r—r©
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MSG STATUS
e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:01:58 PM May 14, 2021

Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE
A N [1]7f] 2 479 9 GHz 6. 126 #em [ [ ]
|l N [1]7] 2.483 5 GHz 5892%6dBm [ [ ]
:3 N [1]f]  25000GHz| 58444dBm| [ [ |
I}]I]E 2.488 4 GHz 57113dBm| [ [ 000000000000 |
- r r—r " r°
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m/4-DQPSK Lowest Channel

Report No.: UNIA21052422ER-01

' Keysight Spectrum Analyzer - Swept SA

=

R T | RF 500  AC SENSE:INT| SOURCE

OFF |

ALIGN AUTO | 07:06:25 PM May 14, 2021

PNO: Fast —»— 1rig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 20.00 dBm

Avg Type: Log-Pwr
Avg|Hold: 100/100

MKR| MODE TRC| SCL X FUNCTION FU
N [1[f] 24019 CGHz] -7 436 #em [ [ ]
A N [1]f] 2.400 0 GHz 598%6dBm [ [ ]

3 N [1]f]  23900GHz| 59478¢Bm| [ [ |
4 IIII]I]_EIIEEIE -57.579 dBm ___

NCTIOM WIDTH FUNCTION VALUE

' Keysight Spectrum Analyzer - Swept SA

=

R T | RF 500  AC SENSE:INT| SOURCE

OFF |

ALIGN AUTO | 07:07:24 PM May 14, 2021

PNO: Fast —»— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 20.00 dBm

Avg Type: Log-Pwr
Avg|Hold: 2000/2000

MKR| MODE TRC| SCL X FUNCTION

N [1[f] 24059 GHz] 7. 335 #em [ [ ]
|l N [1]7] 2.400 0 GHz 58323dBm [ ]
el N [1[f] = 23%00GHz| 588%0¢Bm| | [ |

FUNCTIOM WIDTH FUNCTION VALUE

Iy N [ 17| 2.3752 GHz 57012dBm| [ [ 0000000 |
5 N -
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1
MSG STATUS
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mw/4-DQPSK Highest Channel

e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:21:37 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

A N [1]7f] 2 479 9 GHz -6 4-46 #em [ [ ]
A N [1]f] 2.483 6 GHz -60184dBm [ ]
:3 N [1]f]  25000GHz| 59893dBm[ [ [ |

Iy N [ 17| 24839 GHz 66193dBm| [ 1 0000000000000 |
5 - 0 r—r " r
6
7
8
9
10
1
«
MSG STATUS
e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:21:10 PM May 14, 2021

Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
E%gB!div Ref 20.00 dBm

Sweep 9.600 ms (1001 pts)

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 IIII]I]___

A N [1]f] ~  24835GHz| 68688dBm| | [ |

:3 | N [1]f]  25000GHz| 69214dBm| [ | |

IIII]E_!E!IEE___
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2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERRE S ShE st KEH—BE365SRERRFHIEME2ME #BR : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

http://www.uni—lab.hk



N

Page 85 of 95 Report No.: UNIA21052422ER-01

8DPSK Lowest Channel

e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:25:33 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL X FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

| 2.4021GHz] 7. 349 dBm| [
[ f] 2.400 0 GHz 56063dBm| | ]

58776dBm| [ ]
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e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:25:10 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL X FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 IIII!I]_!EBEIE___
A N [1]f] 24000GHz| -66662dBm| [ [ |
&l N [1]f] = 23900GHz| 69279¢Bm| [ [ |
IIII]E_EEEEE___
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8DPSK Highest Channel
o Keysight Spectrum Analyzer - Swept SA | =R
R T | RF 50Q AC SENSE:INT| SOURCE OFF | ALIGN AUTO 07:30:02 PM May 14, 2021

Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

I N [1]f] 2 .479 9 GHz 5. 041 dBm| [ 0]
Pl N [ 1] F| 2.4835 GHz 68607dBm| [ ]
a [ N [1]f] 25000 GHz] 60187dBm| [ ]

PFA N [1]f]  24835GHz[ -68507dBm| [ | 0000000000000 |
5 I -
6
7
8
9
10
1
«
MSG STATUS
e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:33:02 PM May 14, 2021

Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 20.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION \WIDTH FUNCTION VALUE
I N [1]f] 2 .480 1 GHz 5. 043 dBm| [ 0]
Pl N [ 1] F| 2.4835 GHz 69170dBm|[ [ ]
a [ N [1]f] 25000 GHz] 69196dBm| [ ]
IIIIIE 2.490 4 GHz 57287dBm| [ ]
.  —— - "
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2.ANTENNA APPLICATION

12.1 Antenna requirement
According to of FCC part 15C section 15.203 and 15.240:

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator, the manufacturer may design the unit so that a broken antenna
can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited. Systems operating in the 2400-2483.5MHz band that are
used exclusively for fixed, point-to-point operations may employ transmitting
antennas with directional gain greater than 6dBi provided the maximum peak
output power of the intentional radiator is reduced by 1dB for every 3dB that the
directional gain of the antenna exceeds 6dBi.

12.2 Measurement Results

The EUT antenna is PCB antenna. It comply with the standard requirement.

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd. 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
United Testing Technology(Hong Kong) Limited AT EREAS BRI X EH 5365 SHRRFHIEME2RE #B4 : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156

l http://www.uni—lab.hk




=
m Page 88 of 95 Report No.: UNIA21052422ER-01
3. NDUCTED SPURIOUS EMISSIONS

13.1 Measurement Procedure
Out of Band Conducted Spurious Emissions, FCC Rule 15.247(d):

The transmitter output is connected to spectrum analyzer. All spurious emission
and up tp the tenth harmonic was measured and they were found to be at least

20dB below the highest level of the desired power in the passband.
13.2 Limit

In any 100kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, based on either an
RF conducted or a radiated measurement.

13.3 Test SET-UP (Block Diagram of Configuration)

EUT Low Loss Spectrum Analvzer

13.4 Measurement Results

Pass

Please refer to following plots.

AT RTEHE A BRAE
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GFSK Lowest Channel

e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 06:53:54 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.95 dB
E%gB!div Ref 11.95 dEBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 IIII]I]___
| N [1|f]  ©96086GHz| 4879%8dBm| [ | |
| N [1|f]  48043GHz| 56820dBm [ | |
| N [1]f[  72060GHz| 60352dBm| [ | 00000 |
[ N [1]f]  ©96086GHz[ 48798dBm| [ [ B
- 0 ]

Co~NONEWN

GFSK Middle Channel

| Keysiaht Spectrum Analyzer - SweptSA ===

R T RF 50 AC | SENSE:INT| SOURCE OFF ALIGN AUTO | 06:58:14 PMMay 14, 2021

Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.89 dB
1LO gB.‘dIV Ref 11.89 dBm

MKR MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 IIII]I]_!!I!EIE___
| N [1/f] ~  07639GHz| 49916dBm| [ [ |
| N [1[f]  48820GHz| 63471dBm| [ | |
| N [1[f[  73234GHz[ 634#4dBm| [ | 0000000000 |
[ N [1[f]  ©97639GHz[ 49916dBm| [ [ B
- 0 ]
[
|
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GFSK Highest Channel
o Keysight Spectrum Analyzer - Swept SA | =R
R T | RF 50Q AC SENSE:INT| SOURCE OFF | ALIGN AUTO 07:02:58 PM May 14, 2021

Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 11.94 dEBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE
A N [1]7f] 2 480 2 GHz 7.4 58? #em [ [ ]
2 |f] 99201 GHz| 49652dBm| | | |
3 | 1] 4.960 5 GHz 54403Bm [ ]
4 I] 7.439 8 GHz 64501dBm| [ 0 00000 |
5 49662dBm[ [ 0 0000000000000 g
6 —_
7
8
9

10

11

MSG

m/4-DQPSK Lowest Channel

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 50Q AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:08:18 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.95 dB
10 gBIdlv Ref 11.95 dEBm

MKR| MODE TRC| SCL X FUNCTION FUNCTIOM WIDTH FUNCTION VALUE
1 mnn_zmm——_
|f[  060B6GHz| 482688dBm| | [ |
|1[f]  4B043GHz| 53669dBm| [ | |
|[1[f]  72060GHz[ 65116dBm| [ | 0000000 |
Iflg—__
Y A
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Page 91 of 95 Report No.: UNIA21052422ER-01
m/4-DQPSK Middle Channel
o Keysight Spectrum Analyzer - Swept SA | =R
RT | e 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO 07:18:01 PM May 14, 2021

Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 11.89 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE
1 IIII]I]_!!I!EIE -6 629 #em [ [ ]
2 |f]  97639GHz| 49479dBm| | | |
3 | 1] 4.882 0 GHz 54401dBm [ ]
4 I] 7.323 4 GHz 63534dBm| [ 000 00000 |
5 49179dBm[ [ [ 8
6 —_
7
8
9

10

11

MSG

m/4-DQPSK Highest Channel

' Keysight Spectrum Analyzer - Swept SA ===
R T | RF 50Q AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:22:13 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.94 dB
10 gBIdlv Ref 11.94 dEBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE
1 IIII!I]___
2 |1 f]  ©09201GHz| 50327dBm| [ [ |
3 |1[f]  49605GHz| 54860dBm| [ [ |
4 |1 f]  74398GHz| 6385dBm [ | 00000000000 |
5 [1[f] ©99201GHz[ 50327dBm[ [ [ B
6 ) B
7
8
9
10
11
MSG STATUS

AR A BRAE]
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8DPSK Lowest Channel

e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 500 AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:26:08 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.95 dB
E%gB!div Ref 11.95 dEBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 IIII!I]___
|f[  060B6GHz| 48843dBm| [ [ |
|f[  48043GHz| -56366Bm| | [ 0|
|f[  72060GHz| -60436dBm| [ [ 00000000 |

Co~NONEWN

8DPSK Middle Channel

e Keysight Spectrum Analyzer - Swept SA ===
R T | RF 50Q AC SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:27:36 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

Ref Offset 1.89 dB
10 gBIdlv Ref 11.89 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 IIII!I]_!!EEEIE 6. l?Q dBm| |
[ £ 97639 GHz]

I
[ 1] | 4924?2dBm| [ I 00|
|1[f]  48820GHz| 52742dBm| [ [ |
|1 f]  73234GHz[ 64110dBm| [ | 0000000000000 |
[1[f]  ©7639GHz[ 49242dBm[ [ [ B
- 1

Co~NONEWN

AR A BRAE]
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8DPSK Highest Channel

Lo |l & e
| SENSE:INT| SOURCE OFF | ALIGN AUTO | 07:30:38 PM May 14, 2021
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 20 dB

' Keysight Spectrum Analyzer - Swept SA

Ref Offset 1.94 dB
10 gBIdlv Ref 11.94 dEBm

#VBW 300 kHz

MKR| MODE TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTION VALUE

1 IIIIII]___
| N [1|f]  ©90201GHz[ 49723dBm| [ | |
| N [1|f]  40506GHz| 66750dBm| [ | |
| N [1[f[  74407GHz[ 6278dBm| [ | 00000000000 |
[ N [1]f]  ©99201GHz[ 49723dBm[ [ [ B
I . I I
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Item Equipment Manufacturer Model No. Serial No. Ca(;i:tr;lsted Cal. Interval
1 Cor}itgtggfan;irsesion EZ-EMC Ver.ng-SAl- N/A N/A N/A
2 AMN Schwarzbeck | NNLK8121 8121370 2020.10.13 | 1 Year
3 AMN ETS 3810/2 00020199 | 2020.10.13 | 1 Year
4 AAN TESEQ T8-Cat6 38888 2020.10.13 | 1 Year
5 Pulse Limiter CYBRTEK EM5010 E115010056 | 2021.05.19 | 1 Year
6 | EMI Test Receiver |Rohde&Schwarz ESCI 101210 2020.10.13 | 1 Year
1 | Radiated Emission EZEMC  |Ver.CCS-03Al N/A N/A N/A

Test Software
2 Horn Antenna Sunol DRH-118 A101415 | 2020.10.19 | 1 Year
3 | Broadband Hybrid Sunol JB1 A090215 | 2021.03.02 | <+ Year
Antenna
4 PREAMP HP 8449B 3008A00160 | 2020.10.13 | 1 Year
5 PREAMP HP 8447D 2944A07999 | 2021.05.19 | 1 Year
6 F'fé\"é;fns; Rohde&Schwarz|  ESR3 101891 | 20201013 | 1 Year
7 | VECTORSignal g/ jegSchwarz|  sMU200A 101521 20201013 | 1 Ye&
Generator
Signal Generator Agilent E4421B MY4335105 | 2020.11.12 | 1 Year
MXA Signal Analyzer Agilent N9020A MY50510140 | 2020.10.13 | 1 Year
10 |MXA Signal Analyzer Keysight N9020A MY51110104 | 2020.10.13 1 Year
11 | RF Power sensor DARE RPR3006W [15100041SNO88| 2021.05.19 | 1 Year
12 | RF Power sensor DARE RPR3006W [15100041SNO89| 2021.05.19 | 1 Year
13 | RF power divider Anritsu K241B 992289 2020.10.13 | 1 Year
14 Cor\évijqdui?fgt‘ijofgég or| RONde&Schwarz|  CMW500 154987 20201013 | LYear
15 |Active Loop Antenna| Com-Power AL-130R 10160009 2021.05.19 1 Year
16 | BroadbandHybrid | g0 pack | vULBO163 |VULB9163#958| 2021.05.19 | L YeAr
Antennas
17 Horn Antenna Schwarzbeck | BBHA9120D | 9120D-1680 |2021.05.19 | 1 Year
18 Horn Antenna A-INFOMW | LB-180400-KF| J211060660 |2020.11.05| 1 Year
Microwave 1 Year
19 Broadband Schwarzbeck BBV 9721 100472 2020.10.13
Preamplifier
20 | Signal Generator Agilent N5183A MY47420153 | 2020.10.13 | 1 Year
21 | Spctrum Analyzer |Rohde&Schwarz FSP 40 100501 2020.10.13 | 1 Year
22 Power Meter KEYSIGHT N1911A MY50520168 | 2020.10.13 | 1 Year
23 | Frequency Meter VICTOR VC2000 997406086 | 2020.10.13 | 1 Year
24 | DC Power Source HYELEC HY5020E 055161818 | 2020.10.13 | 1 Year

AT RTEHE A BRAE
Shenzhen United Testing Technology Co.,Ltd.
United Testing Technology(Hong Kong) Limited

2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bao'an District, Shenzhen, China
ANPERRAS kN KEH—E365SRRRFHIEME2EE #R4R : 518102 Tel : +86-755-86180996 Fax : +86-755-86180156
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APPENDIX-PHOTOS OF TEST SETUP

Note: See test photos in setup photo document for the actual connections between Product
and support equipment.
---END---
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